
ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCK-4804-1 GENERATOR PARTS LIST GCK-4804-1 

(Issued 2-15-55) 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GCK-3059A 1 
GAA-32 1 
GAL-44 1 
GBW-34 1 
GBW-66 1 

GBW-67 1 

GCK-2005 1 

GBW-99 1 
X-847 1 

GCK-1007A 
GCK-1008A 1 
GEA-27 1 

GEB-58 

GCT-25 
GCY -25 

GK-38 
MN-21 

8X-177 

X-196 

X-199 

8X-349 

1 

1 
1 
2 
2 
2 

2 

2 

1 

Frame & Field Assembly 
Washer, Ins. , Arm. Term. 
Insulation, Field Connection 
Washer, Ins., Field Term. 
Insulation, Arm. Term., 
Inner 
Insulation, Field Term. , 
Inner 
COIL ASSY. , FIELD 
COMPLETE 

Lead Assembly 
Terminal 

Coil, Field, Left 
Coil, Field, Right 
Stud, Arm. Term. , 
#14-24 
Stud, Field Term., 
#10-32 

Bushing, Ins. , Arm. Term. 
Bushing, Ins., Field Term. 
Screw, Pole Shoe 
Pin, Dowel 
Nut, Arm. Term. , Hex. 
#14-24 
Lockwasher, Field Term., 
#10 
Lockwasher, Arm. Term., 
1/4 
Washer, Field Term., 
Plain #10 

8X-361 1 Washer, Arm. Term. , 
Plain 1/4 

8X-1377 

GK-20A 
X-196 
X-199 

8X-321 

2 Nut, Field Term., Hex. 
#10-32 

2 Bolt, Thru 
1 Lockwasher, Grd. Screw, #10 
2 Lockwasher, Thru Bolt, 1/4 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GBW-3082 
GAR-73 
GAR-98A 
GBW-69 
GBW-72 
GBW-73 
GBW-1012At 
GBW-1068 
GBW-1082A 
GBF-79 

GBW-45 
GCJ-26 

X-195 

1 
1 
1 
1 
1 
1 
2 
1 
1 
1 

2 
2 
4 

Head Assy. , Comm. End 
Wick, Felt 
Cover, Wick 
Gasket, C. E. Cover 
Oil Guard 
Ga sket, Oil Guard 
Brush, Main 
Cover, Comm. End 
Head Assy., Partial, C. E. 

BEARING, ABS. 
BRONZE 
Spring, Brush 
Arm, Brush 

Lockwasher, Cover Sc. , #8 

Comm. End Head Assembly (Continued) 
Part No. 
No. Used Name of Part 

8X-888 

X-195 
8X-305 

4 Screw, C. E. Cover, FilL 
Hd. #8-32x5/16 

2 Lockwasher, Lead Screw, #8 
2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 

Armature Assembly & Parts Used With 

GAR-1177 
GCK-2081F 

GK-174 
X-156 
X-263 
X-404 

1 Oil Thrower 
1 ARMATURE 
1 Washer, Shaft, Plain 1/2 
1 Nut, Arm. Shaft, D. E. 
1 Key, Woodruff, #8 
1 Pin, Cotter 

Drive End Head Assembly & Parts Used With 

GAR-1247 
GAR-95 
GAR-247 
GGW-52 

GX-9 
GX-10 

12X-196 

X-378 

GBW-1024C 
X-714 

8X-794 

1 Head Assy., Drive End 
1 Washer, Felt 
1 Head, Drive End 
3 Screw, Retainer, Rd. Hd. 

#10-32x1/2 
1 Retainer, Bearing 
1 Gasket 
3 Loc kwasher, Retainer 

Screw, #10 
1 BEARING, BALL, SIDELDED, 

S. A. E. #204 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, 

Rd. Hd. #10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 

t BRUSH SET, SERVICE GBW-2012AS. 

NOTE: VRU-4001A CURRENT-VOLTAGE 
REGULATOR is used with but is not 
a part of this generator. 

UNIT APPLICATION 

GCK-4804-1 Atlas Diesel 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCK-4805,A GENERATOR PARTS LIST GCK-4805,A 

(Issued 1-28-52) 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GCK-2001 
GAA-32 
GAL-44 

GBW-34 
GBW-40 
GAA-27 

X-847 
GBW-66 

GBW-67 

GCK-1005 

GCK-1007 
IG-821 

GCK-1008 
GEB-58 

GCT-25 
GCY-25 

GK-38 
MN-21 

8X-177 

12X-196 

12X-199 

8X-349 

8X-361 

8X-1377 

GY-20 
12X-196 
12X-199 

8X-321 

1 Frame & Field Assy. 
1 Washer, Ins. , Arm. Term. 
1 Insulation, Field 

Connection 
1 Washer, Ins. , Field Term. 
1 Lead Assembly 
1 Stud, Arm. Term. , 

#14-24 
1 Terminal 
1 Insulation, Square, Arm. 

Term. 
1 Insulation, Square, 

Field Term. 
1 COIL ASSY. , FIELD, 

COMPLETE 
1 Coil Assy. , Field, Left 
1 Terminal 
1 Coil, Field, Right 
1 Stud, Field Term. , 

#10-32 
1 Bushing,Ins. ,Arm. Term. 
1 Bushing,Ins., Field Term. 
2 Screw, Pole Shoe 
2 Pin,Dowel 
2 Nut, Arm. Term., Hex. 

#14-24 
2 Lockwasher, Field Term. , 

#10 
2 Lockwasher, Arm. Term., 

1/4 
1 Washer, Field Term. , 

Plain #10 
1 Washer, Arm. Term. , 

Plain 1/4 
2 Nut, Field Term., Hex. 

#10-32 
2 Bolt, Thru 
1 Lockwasher, Grd. sc., #10 
2 Lockwasher, Thru Bolt, 1/4 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GBW-2002S 1 Head Assy. ,Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GBW-69 1 Gasket, c. E. Cover 
GBW-72 1 Oil Guard 
GBW-73 1 Gasket,Oil Guard 
GBW-1002A 1 Head Assy.,Partial,C.E. 

Comm. End Head Assembly (Continued) 
Part No. 
No. Used Name of Part 

GBF-79 
GBW-45 

GCJ-26 
GBW-1068 

12X-195 
8X-888 

GGU-2012S 
X-195 

8X-305 

1 BEARING,ABS.BRONZE 
2 Spring, Brush 
2 Arm,Brush 
1 Cover, Comm. End 
4 Lockwasher, Cover Sc. , #8 
4 Screw, Cover, Fill. Hd. 

#8-32x5/16 
1 BRUSH SET, SERVICE 
2 Lockwasher, Lead Sc., #8 
2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 

Armature Assembly & Parts Used With 

GCK-2006F 1 ARMATURE ASSY. 
GAR-171 1 Snap Ring 

GK-175 1 Nut,Arm. Shaft,D.E. 
GR-32 1 Retainer,Felt Washer 

* 1 Pulley, Drive 
X-260 1 Key,Woodruff,#5 
X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GBJ-1003C 1 Head Assy. ,Drive End 
GAR-63 1 Retainer, Felt Washer 
GAR-64 1 Retainer, Bearing 
GBJ-3C 1 Head,Drive End 

GG-164 2 Washer, Felt 
8X-173 3 Nut, Retainer Sc. , Hex. 

#10-32 
X-196 

X·295 

X-489 
8X·1003 

GBW·24B 
8X-714 

8X-794 

3 

1 

1 
3 

Lockwasher, Retainer 
Sc.,#lO 
BE ARING, BALL, S. A. E. 
#203 
Oiler 
Screw,Retainer,Rd. Hd. 
#10-32x7/8 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. 

Hd. #10-32x1 1/2 
1 Nut, Cover -Band, Square 

#10-32 

* See table following parts list for part 
numbers applying to assembly wanted. 

(Continued on Reverse Side) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts th� 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCK-4805,A GENERATOR PARTS (Cont. ) 

NOTE: VRS-4005D CURRENT-VOLTAGE 
REGULATOR is used with but is not a 
part of this generator. 

Assembly No. 

GCK-4805 
GCK-4805A 

Pulley 

None 
SP-641 A 

Printed in U.S. A. 

UNIT 

GCK-4805,A 

"NOTE: Where pan numbers are shown in parenthesis 
chey are for reference only. By acocking sub-paru che 
complece pan can be asaembled u needed." 

APPLICATION 

R. H. Sheppard 

File in 
Equipmenc a Puu Lise Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCK-4806 GENERATOR PARTS LIST GCK-4806 

PRELIMINARY 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

(GCK-2001) 
GAA-32 
GAL-44 
GBW-29 
GBW-34 
GBW-40 
GAA-27 

X-847 
GBW-66 
GBW-67 
GCK-1005 
GBW-58 
GCK-1007 

IG-821 
GCK-1008 
GCT-25 
GCY-25 

GK-38 
MN-21 
8X-l77 

l2X-l93 
l2X-l96 

8X-349 
8X-36l 
8X-l377 
GY-20 
8X-l77 

l2X-l93 
l2X-l96 
l2X-l99 

8X-32l 
8X-l377 

No. 
Used 

l 
l 
l 
2 
l 
l 
l 
l 
1 
1 
1 
1 
l 
1 
1 
1 
l 
2 
2 
l 
1 
l 
1 
1 
1 
2 
1 
1 
2 
2 
l 
1 

Name o f  Part 
l 2 3 4 5 
Fr��e & Field Assembly 

Terninal Post Top Ins. 
Field Connection Ins. 
Pole Piece 
Insulating Washer 
Lead Assembly 

Terminal Post 
Terminal 

Terminal Post Bottom Ins. 
Terninal Post Bottom Ins. 
FIELD COIL ASSY.- Comp. 

Terminal Post 
Field Coil Assy.-Le ft 

Terminal 
Field Coil - Right 

Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
l/4 Plain Washer 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
l/4 Lock Washer 
#l0-32x5/l6 Rd. Hd. Screw 
#10-32 Hex. Nut 

Part No. 
No. Used Name of Part 

l 2 3 4 5 
GAR-1170 l Oil Thrower Assembly 
GCK-2052F l ARMATURE ASSEMBLY 

Drive End Head Assembly & Parts Used With 

GAR-1162 
GAR-95 
GAR-162 

GX-9 
GX-10 

X-196 
8X-3ll 

X-378 

X-489 

GBW-24B 
SX-715 
8X-794 

l 
1 
l 
l 
l 
3 
3 
l 

l 

Drive End Head Assembly 
Felt Washer 
Drive End Head 
D. E. Packing Retainer 
Gaske t 
#10 Lock Washer 
#l0-32x3/8 Rd. Hd. Screw 
BALL BRG.- S.A.E. #204 
Oil Seal 
1/4 Oiler - Press in Type 

Miscellaneous Parts 

1 Head Band 
l #l0-32xl l/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

l 2 3 4 5 

(Issued 5-19-41) 

Comm. End Plate Assembly & Parts Used With 

(GCP-2051) 
GAR-73 
GAR-98A 
GBW-69 
GBW-72 
GBW-73 
GBW-1012At 
GBW-1051A 
GBF-79 
GBW-45 
GCJ -26 
GBW-1068B 
12X-l95 

8X-305 
BX-888 

X-195 
8X-305 

1 
1 
l 
l 
l 
l 
2 
l 
l 
2 
2 
l 
5 
l 
4 
l 
l 

Comm. End Plate Assembly 
Oil Wick 
Wick Cover 
Gaske t 
Oil G uard 
Oil Retaining Gasket 
Brush - Main 
C. E. Plate Part Assembly 

ABSORBENT BRONZE ERG. 
Brush Spring 
Brush Arm 

Comn. End Cap Cover 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
#B -32x5/l6 Fill. Hd. Sc. 

#S Lock Washer 
#S-32xl/4 Rd. Hd . Screw 
l 2 3 4 5 

t SERVICE BRUSH SET GBW-2012AS. 

NOTE:- VRU-4002A CURRENT-VOLTAGE REGULATOR 
is used w ith but is not a part of 
this generator. 

UNIT APPLICATION 

GCK-4806 Chrysler Marine 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for rdetence only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Pans List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCK-4807 GENERATOR ?ARTS LIST 

PRELIMINARY 

GCK-4807 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part 

No. 

(GCK-3059) 
GAA-32 
GAL-44 
GBW-29 
GBW-34 
GBW-55 
GBW-57 
GCK-2005A 
GBW-58 
GBW-87 

X-847 
GCK-l007A 
GCK-l008A 
GEA-27 
GCT-25 
GCY-25 

GK-38 
MN-21 
8X-l77 

l2X-l93 
l2X-l95 

8X-349 
8X-36l 
8X-l377 
GY-20 
8X-l77 

l2X-l93 
l2X-l95 
l2X-l99 

8X-32l 
8X-l377 

No. 
Used 

l 
l 
1 
2 
l 
1 
l 
l 
l 
1 
l 
l 
1 
l 
l 
1 
2 
2 
1 
l 
l 
l 
l 
1 
2 
1 
l 
2 
2 
1 
l 

Name of Part 
l 2 3 4 5 
Frame & Field Assembly 

Terminal Post Top Ins. 
Field Connection Ins. 
Pole Piece 
Insulating Washer 
Terminal Post Bottom Ins. 
Terminal Post Bottom Ins. 
FIELD COIL ASSY.- Comp� 

Terminal Post 
Lead Assembly 

Terminal 
Field Coil Assy.-Left 
Field Coil Assy.-Right 
Terminal Post 

Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
l/4 Plain Washer 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
l/4 Lock Washer 
#l0-32x5/l5 Rd. Hd. Screw 
#10-32 Hex. Nut 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GAR-1170 1 Oil Thrower Assembly 
GCK-3052F 1 ARMATURE ASSEAll3LY 

Drive End Head Assembly & Parts Used With 

GAR-1152 
GAR-95 
GAR-152 

GX-9 
GX-10 

X-195 
8X-3ll 

X-378 

X-489 

GBW-24B 
8X-7l5 
8X-794 

1 
l 
1 
1 
1 
3 
3 
1 

1 

Drive End Head Assembly 
Felt Washer 
Drive End Head 
D. E. Packing Retainer 
Gasket 
#10 Lock Washer 
#l0-32x3/8 Rd. Hd. Screw 
BALL BRG.- S.A.E. #204 
Oil Seal 
1/4 Oiler - Press in Type 

Miscellaneous ·Parts 

1 
1 
1 

Head Band 
#10-32xl 1/4 Rd. Hd. 
#10-32 Square Nut 
1 2 3 4 5 

(Issued 5-19-41) 

Screw 

Comm. End Plate Assembly & Parts Used With 

(GBW-3051) 
GAR-73 
GAR-98A 
GBW-59 
GBW-72 
GBW-73 
GBW-1012At 
GBW-l051B 
GBF-79 
GBW-45 
GCJ-26 
GBW-1058B 
12X-l95 

8X-305 
8X-888 

X-195 
8X-305 

1 Comm. End Plate Assembly 
l Oil Wick 
1 Wick Cover 
1 Gasket 
l Oil Guard 
1 Oil Retaining Gasket 
2 Brush - Main 
l C. E. Plate Part Assembly 
l ABSORBENT BRO NZE BRG. 
2 Brush Spring 
2 Brush Arm 
l Comm. End Cap Cover 
5 #8 Lock Washer 
l #8-32xl/4 Rd. Hd. Screw 
4 #8-32x5/l5 Fill. Hd. Sc. 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

t SERVICE BRUSH SET GBW-2012AS. 

NOTE:- VRU-4002A CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of 
this generator. 

UNIT APPLICATION 

GCK-4807 Chrysler Marine 

Printed in U.S. A. File in . 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Bindet 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCM-4802A,GENERATOR PARTS LIST 
B 

GCM -4802A • B 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used 

{ GCM-2030) 1 
GAL-44 1 
GAL-1005AJ 1 
GAL-1007 AF 1 
GAL-289 1 

X-755 1 
X-1425 1 
X-976 1 

GAL-1008F 1 
X-767 1 

GAR-29 2 
GAR-211 1 

GK-38 2 
MN-21 2 
GK-20 2 

X-199 2 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Field Connection Ins. 
Field Coil Assy.-Comp. 

Field Coil Assy.-Left 
C.B. Lead Assy. 

Terminal 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terminal 
Pole Piece 
Insu lating Bushing 
Pole Piece Screw 
Dowel Pin 

Frame Screw 
1/4 Lock Washer 

Comm. ::;:nd Plate Asser:1bly ·&: Parts used .'iith 

( GC�.:-2002A) 1 C omm. End Plate Assy. 
GAR-73 1 Oil ','lick 
GAR-98 1 Wick Cover 
GB'.'l-69 1 Gasket 
GB'.l-72 1 Oil Guard 
GB'.'I-73 1 Oil Retaining Gasket 
GB'.J-l068B 1 Comrn. End Cap Cover 
GCJ-51 1 3rd Brush ?late Retaining 

Spring 
GCJ-1012t 2 Brush - Main 
GCJ-l013t 1 Brush - Third 
GCJ-1014 l 3rd Brush Plate Assy. 
GB'/l-45 1 Brush Spring 
GCJ-26 1 Brush Arm 
GC:M-1002C 1 Comm. End Plate Part Assy, 
GBF-79 1 Absorbent Bronze Brg. 
GB".'i-45 2 Brush Spring 
GCJ-26 2 Brush Arm 

X-195 5 #B Lock �asher 
BX-305 1 #B-32xl/4 Rd. Hd. Sc. 
SX-311 1 #l0-32x3/8 Rd. Hd. Sc. 
8X-888 4 #8-32x5/16 Fill. Hd. Sc, 

X-195 2 #B Lock �asher 
8X-305 2 #8-32xl/4 Rd. Hd. Sc. 

Armature Assembly &. Parts Used VIi th 

GBM-21 1 Armature Shaft Nut 
GCJ-2006B 1 Armature Assembly 
GAR-171 1 Snap Ring 

GR-32 1 Fel t Washer Retainer 
* 1 Drive Pulley 

X-260 1 #5 Woodruff Key 
X-854 • 1 �559 Lock Washer 

1 2 3 4 5 

Drive End Head Assembly & Parts Used With 

Part 
No. 

GBJ-1003 
GAR-63 
GAR-64 
GBJ-3 

GG-164 
SX-173 

X-196 
X-295 
X-489 

SX-1003 

GBW-1024A 
TC-4302A 

X-196 
SX-321 

X-714 
SX-794 

Assy. No. 

GCM-4802A 
GCM-4802B 

No. 
Used 

1 
2 
2 
1 
2 
3 
3 
1 
1 
3 

Name of Part 
1 2 3 4 5 
Drive End Head Assy. 

Felt Guard 
Bearing Retainer 
D.E. Head 
Felt Washer 
#10-:32 Hex. Nut 
#10 Lock Washer 
Ball Brg.-S.A.E. #203 
l/4 Oiler - Press in Type 
#l0-32x7/8 Rd. Hd. Sc. 

Miscellaneous Part s 

1 Head Band Assy. 
1 C.B. & Two Charge Regulator 

Assembly 
4 #10 Lock Washer 
4 #10-32x5/16 Rd. Hd. Sc . 
1 #10-32xl 1/2 Rd. Hd. Sc. 
1 #10-32 Square Nut 

1 2 3 4 5 

( Issued 4- 25-41 ) 

Drive Pulley 

SP-1182 
SP-190 

* See table following parts list for part 
number applying to as sembly wanted. 

l Service Brush Set GDF-20128, 

UNIT APPLICATION 

GCM-4802A, S t udebaker 
B 

Printed in U. S. A. File in 

"NOTE: Where pan numbers are shown In parenthesis 
they ate for l'eE•tiinc:e ordy. By stocking sub·p•rts the 
complete part tan be assembled as heeded.'' 

Equipment & Parts Ust Binder 



�.f?OKEN END VIEW OF CONN 
ENO HEAO ASSEI'1l3LY 

GK-38 

G14L-IOOSAJ 

GCM-4802A,ll 

FiLE A-427 

�� 

GAL-IOOI!!JI" 

TO INSULATED 
1MAIN BRUSH 

GK-38 

(j) 

� 
I 

� 
co 
0 
t-V 

)> 
tO 

(j) 
m 
z 
m 

� 
-I 
0 
:;:c 

r 
r 
c 
(/) 
-I 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCM-4802A,GENERATOR PARTS LIST 
B 

GCM-4802A. B 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used 

( GCM-2030) 1 
GAL-44 1 
GAL-1005AJ 1 
GAL-1007AF 1 
GAL-289 1 

X-755 1 
X-1425 1 
X-976 1 

GAL-1008F 1 
X-767 1 

GAR-29 2 
GAR-211 1 

GK-38 2 
MN-21 2 
GK-20 2 

X-199 2 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Field Connection Ins. 
Field Coil Assy.-Comp. 

Field Coil Assy.-Left 
C.B. Lead Assy. 

Terminal 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terminal 
Pole Piece 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 

Frame Screw 
1/4 Lock Washer 

Co=. :Snd Plate Asseobly ·.lc Parts Used .'lith 

( GCI.I-2002A) 1 Comm. End Plate Assy. 
GAR-73 1 Oil 'Nick 
GAR-98 1 Wick Cover 
GB�i'-69 1 Gasket 
GB'.!-72 1 Oil Guard 
GB'.'r-73 1 Oil Retaining Gasket 
GB'.l-1068B 1 Comm. End Cap Cover 
GCJ-51 1 3rd Brush ?late Retaining 

GCJ-1012t 
GCJ-1013t 
GCJ-1014 
GBVI-45 
GCJ-26 
GC:M-1002C 
GBF-79 
GB'.'i-45 
GCJ-26 

X-195 
SX-305 
SX-311 
SX-888 

X-195 
8X-_305 

2 
1 
1 

1 
1 
1 
1 
2 
2 
5 
1 
1 
4 
2 
2 

S-pring 
Brush - Main 
Brush - Third 
3rd Brush Plate Assy. 

Brush Spring 
Brush Arm 

Comm. End Plate Part Assy, 
Absorbent Bronze Erg. 
Brush Spring 
Brush Arm 

#8 Lock '.'/asher 
#8-32xl/4 Rd. Rd. Sc. 
#10-32x3/8 Rd. Rd. Sc, 
#8-32x5/16 Fill, Rd. Sc, 

#8 Lock '/lasher 
#8-32xl/4 Rd. Hd. Sc, 

Armature Assembly & Parts Used Vii th 

GBM-21 1 Armature Shaft Nut 
GCJ-2006B 1 Armature Assembly 
GAR-171 1 Snap Ring 

GR-32 1 Felt Washer Retainer 
• 1 Drive Pulley 

X-260 1 #5 Woodruff Key 
X-854 • 1 �559 Lock Washer 

1 2 3 4 5 

Drive End Head Assembly & Parts Used With 

Part 
No. 

GBJ-1003 
GAR-63 
GAR-64 
GBJ-3 

GG-164 
BX-173 

X-196 
X-295 
X-489 

8X·l003 

GBW-1024A 
TC-4302A 

X-196 
8X-321 

X-714 
8X-794 

Assy. No. 

GCM-4802A 
GCM-4802B 

No. 
Used 

1 
2 
2 
1 
2 
3 
3 
1 
1 
3 

Name of Part 
1 2 3 4 5 
Drive End Head Assy. 

Felt Guard 
Bearing Retainer 
D.E. Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Washer 
Ball Brg.-S.A.E. #203 
�/4 Oiler - Press in Type 
#l0-32x7/8 Rd. Hd. Sc. 

Miscellaneous Parts 

1 Head Band Assy. 
1 C.B. & Two Charge Regulator 

Assembly 
4 #10 Lock Washer 
4 #10-32x5/16 Rd. Hd. Sc. 
1 #10-32xl 1/2 Rd. Hd. sc. 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issue d 4-25-41) 

Drive Pulley 

SP-1182 
SP-190 

* See table following parts list for part 
number ap plying to as sembly wanted, 

t Service Brush Set GDF-2012S. 

UNIT APPLICATION 

GCM-4802A, Studebaker 
l3 

Printed in V. S. A. File in 

"NOTE: Where part nudlbers are shown irt parenthesis 
they ate for _Mf'itinc::e ortly. By stocking 1u�-par.ts the 
complete patt ran be assembled aa heeded." 

Equipment & Parts Ust Binder 



".E'OKFN £NO VICW OF CO/'ft1 
ENO HEAD ASSENCJLY 

� 

GAt..-IOO?AI" 

G�L-JOOSA.T 

GC M- 4B02A,l3 
FilE A-427 

ro R�GULATOR 
A TERMINAL 

X-7t07 

G AL-IOOt!Jr 

TO INSULATED 
1MAIN BRUSH 

GK-3B 

(j) 
() 
� 

I 

� 
00 
0 
t-V 

)> 
a:J 

(j) 
m 
z 
m 
;c 
)> 
-1 
0 
;c 

r 
r 

c 
Vl 
-1 
;c 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCM-4803• GENERATOR PARTS LIST 

A,B 
GCM-4803, 

A,B 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used 

GAL-225 1 
{ GCM-2032) 1 
GAL-44 1 
GAL-1005AL 1 
GAL-1007AG 1 
GAL-171 1 

X-755 1 
X-1425 1 
X-976 1 

GAL-l008D 1 
X-976 1 

GAL-1224 1 
GAR-21 1 
GAR-29 2 
GAR-211 1 

GK-38 2 
MN-21 2 
8X-59 1 

X-195 1 
GK-20 2 

X-199 2 
X-842 1 

Name of Part 
1 2 3 4 5 
Fuse Cover 
Frame & Field Assy. 

Field Connection Ins. 
Field Coil Assy.-Comp. 

Field Coil Assy,-Left 
C.B. Lead Assy. 

Terminal 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terminal 
Fuse Holder 
Aligning Dowel 
Pole Piece 
Ins. Bushing 
Pole Piece Screw 
Dowel Pin 
#8-32x3/l6 Rd. Hd. Screw 
#8 Lock Washer 

Frame Screw 
1/4 Lock Washer 
Fuse - 5 Amp. 

Comm. End Plate Assembly & Parts Used With 
I 

DA-39 
DA-70 

GAR-83A 
GB.T-25 

{GCM-2031) 
GC.T-51 

GC.T-1014 
GBW-45 
GC.T-26 
GCM-1012t 
GCM-lOPt 
GCM-10:51 
GBW-45 
GC.T-26 

X-195 
8X-305 
8X-3ll 
GR-32 
GR-35 

X-195 
X-295 

8X-305 
X-489 
X-544 

8X-870 

2 Flat Oil Guard 
1 Armature Shaft NUt 
1 Camm. End Cap Cover 
1 End Cap Cover Gasket 
1 Comm. End Plate Assy. 
1 3rd Brush Plate Retaining 

Spring 
1 3rd Brush Plate Assy, 
1 Brush Spring 
1 Brush Arm 
2 Brush Main 
1 Brush - Third 
1 Comm, End Plate Part Assy. 
2 Brush Spring 
2 Brush Arm 
1 #8 Lock Washer 
1 #B-32xJ./4 Rd, Hd, Screw 
1 #10-32x3/8 Rd. Hd. Screw 
2 Felt Washer Retainer 
2 Felt Washer 
2 #8 Look Washer 
1 Ball Bearing - S,A.E. #203 
2 #8-32xl/4 Rd. Hd, Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock Washer 
3 #10-32x5/l6 Fill. Hd, Screw 

Armature Assembly & Parts Used With 

Part 
No. 

* 

GC .T-2030 
GAR-171 

-h4 

* 

* 

* 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft s�acer 
1 Armature Assy, 
2 Snap Ring 
1 Drive Pulley 
1 1/2-20 Hex. Nut 
1 #9 Woodruff Key 
1 1/2 Skpf. Washer 

Drive End Head Assembly & Parts Used Vli th 

GAR-1052 
GAR-62 
GAR-63. 
GAR-64 

GG-164 
8X-l73 

X-295 
X-489 

8X-1003 
X-1270 

CB-4014 
CB-123 
CB-150 
PX-55 

X-196 
8X-312 

GBW-l024A 
X-196 

8X-321 
8X-715 
8X-794 

1 Drive End Head Assy. 
1 Drive End Head 
2 Felt Guard 
2 Bearing Retainer 
2 Felt Washer 
3 #10-32 Hex. Nut 
1 Ball Bearing - S.A.E. #203 
1 1/4 Oiler - Press in Type 
3 #10-32x7/8 Rd. Hd. Screw 
3 #10 Skpf. Washer 

Miscellaneous Parts 

1 Circuit Breaker Assy. 
1 Armature Spring 
1 C.B. Cover 
1 #10-32x3/15 Bdg. Rd. Screw 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Screw 
1 Head Band Assy. 
2 #10 Lock Washer 
2 #l0-32x5/l5 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Rd. Screw 
l #10-32 Square Nut 

1 2 3 4 5 

(Issued 5 -3-37) 

1 2 3 4��5------------------�------------------------

Assembly Shaft Drive Hex. Woodruff Skpf . 
No . Spacer Pulley Nut Key Washer 

GCM-4803 GAR-159 None None X-264B None 
GCM-4803A GAR-159 SP-277 X-161 X-264B X-1500 
GCM-4803B None SP-1285 X-161 X-264 x-1soo 

* See table following parts list for part t Service Brush Set GCM-201 28. 
number applying to assembly wanted. 

Printed in u.s. A. File in 

"NOTE: Where put numbers are lhown ia patenthesi• 
chey are far� oaly. B)' ltOdtiaa lllb-pua the 
COIIlplete put cu be Uledlbfecl u -aed." 

Equipment & Parts Lists Bindet 



(j) 

2 
I 

� 
00 
0 
w 

)> 
tc 

(j) 
m 

z 
m 

� 
0 
:;:o 

r 
r 

c 
(f) 
-I 
:;:o 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCM-4804 GENERATOR PARTS LIST GCH-4804 

Frame & Field Assembly & Parts Used �ith Armature Assembly & Parts Used With 

Part No. 
No. Used 

( c;c:.l-2042) 1 
GAL-44 1 
GAL-1005Z 1 
1.>AL-1007T 1 

GAL-298 1 
X-755 1 
X-1425 1 
X-"376 1 

GAL-l008F 1 

X-767 1 
GAR-29 2 
GAR-211 1 

GK-:38 2 
MN-21 2 
GT-20 2 

X-199 2 

Name of Part 
1 2 3 4 5 
Frame & Field Assembly 

Field Connection Ins. 
Field Coil Assy. - Comp. 

Field Coil Assy. -
Left 

C.B. Lead Assy. 
Terminal 
Terminal 

Terminal 
Field Coil Assy. -
Right 

Terminal 
Pole Piece 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 

Frame Screw 
1/4 Lock 'Nasher 

Part No. 
No. 

GAR-1177 
GBM-21 
GCJ -2042 
GAR-171 

SP-96 
X-157 
X-258 
X-263 
X-358 
X-404 
X-864 

Used Name of Part 
1 2 3 4 5 

1 Oil Thrower Assembly 
1 Armature Shaft Nut 
1 Armature Assembly 
1 Snap Ring 
1 Generator Fan 
1 1/2-20 Slotted Nut 
1 #3 Woodruff Key 
1 #8 Woodruff f..ey 
1 1/2 Plain Steel Washer 
1 3/32xl Cotter Pin 
1 .669 Lock Washer 

Drive End Head Assembly & Parts Used rVith 

CAL-1330 
GAL-330 

GX-9 
GX-10 

X-196 

1 Drive End Head Assy. 
1 Drive End Head 
1 Bearing Retainer 
1 Gasket 
� #10 Lock Washer 

Cormn. End Plate Assembly & Parts Used 'Nith BX-311 
X-378 

3 #10-32x3/8 Rd. Hd. Screw 
1 Ball Bearing - 011 Seal 

DA-:39 
DA-132 

GAB-188 
GAR-82 
GAR-83 
GBJ -25 

( GCM-2035) 
XJ-51 

GCJ-1014 
GBW-45 
GCJ-26 
GCJ-1012! 
GCJ -1013! 
GCM-1035 

GEW-45 
GCJ -2G 

X-195 
BX-30.5 
8X-311 
GR-32 

X-62 
X-195 
X-295 

8X-305 
X-469 

2 
1 
1 
1 
1 
1 
1 
1 

l 
1 
1 
2 
1 
1 

2 
2 
1 
1 
1 
1 
6 
2 
1 
2 
1 

Flat 011 Guard 
Fe 1 t Washer 
Felt Washer 
Air Deflector 
Comm. End Cap Cover 
End Cap Cover Gasket 
Comm. End Plate Assy. 

3rd Brush P1ate.Retain1g 
Spring 
3rd Brush Plate Assy. 

Brush Spring 
Brush Arm 

Brush - Main 
Brush - Third 
Cormn. End Plate Part 
Assembly 

Brush S:9ring 
Brush Arm 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
#10-32x3/8 Rd. Hd. Sc. 

Felt Washer Retainer 
#10-32x3/8 Flat Hd. Screw 
#8 Lock 'Hasher 
Ball Brg. - S.A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
1 2 3 4 5 

GB'V-1024A 
TC -1302A 

X-196 
8X-321 

X-71.5 
8X-794 

Miscellaneous Parts 

l Head Band Assembly 
1 Two Charge Regulator 
4 #10 Lock Washer 
4 #l0-32x5/l6 Rd. Hd. Screw 
1 #l0-32xl 114 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 7-13-37) 

t Service Brush Set GCJ-20123. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled u needed." 

Equipment & Parts list Binder 



§X"-'05 
I 
I 

\� 

---
0 -�---

� 

T�II1'11NifL F 

� 

111.- .... 

(j) 
() 
� 

I 
� 
00 
0 
� 

(j) 
m 

z 
m 
:;:v 

> 
-1 
0 
:;:v 

r 
r 

c 
(f) 
-1 
;:c 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCM-4805 GENERATOR PARTS LIST GC!i-4805 

Frame & Field Assy. & Parts Used With Armature Assembly & Parts Used ',{i th 

Part No. 
No. Used 

( GCH-3038) l 
GAL-44 l 
GAL-2005K l 
GAL-1007AL 1 
GAL-296 1 

X-755 l 
X-1425 1 
X-976 1 

GAL-l008F 1 
X-767 1 

GAR-29 2 
GAR-211 l 

GK-38 2 
MN-21 2 
GT-20 2 

X-199 2 

Name of Part 
1 2 3 4 5 
Frame & Field Assembly 

Field Connection Ins. 
FIELD COIL ASSY.- COI.IP. 

Field Coil Assy.-Left 
c. B. Lead Assy. 

Teminal 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terrainal 
Pole Piece 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 

Frame Screw 
l/4 Lock ·.:asher 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GAR-1177 
GB.M-21 
GCJ-2042 
GAR-171 

SP-96 
X-157 
X-258 
X-263 
X-358 
X-404 
X-864 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

Oil Thrower Assembly 
Armature Shaft Nut 
ARiiA TURE ASSEEBLY 

Snap Ring 
Ventilating Fan 
1/2-20 Castella ted l';ut 
#3 Woodruff Key 
#8 ',/oodruff Key 
l/2 Plain Steel ;/asher 
3/32xl Cotter Pin 

• 669 Lock '/lasher 

Drive End Head Assy. & Parts Used .lith 

1 Drive End Head Assembly 
1 Drive End Head 
1 Bearin8 Retainer 

Com. End Plate Assy. & Parts Used 'ilith 

GAL-1330 
GAL-330 

GX-9 
GX-10 

X-196 
1 Gasket 

DA-39 
DA-132 

GAB-188 
G.�R-82 
GAR-83 
GBJ-25 

( GC!.!-3�37 ) 
GCJ-51 

GCJ-1012+ 
GCJ-1013t 
GCJ-10l4L 
GB"/l-45 
GCJ-26 
GCE-1037 
GKl-45 
GCJ-26 

X-195 
8X-305 
8X-311 
GR-32 

X- 62 
X-195 
X-295 

8X-305 
X-489 

2 
1 
l 
1 
l 
1 
1 
l 

2 
1 
l 
l 
1 
1 
2 
2 
l 
l 
1 
1 
6 
2 
1 
2 
1 

Flat Oil Guard 
Felt Washer 
Felt ·:lasher 
Air Defl ector 
Com. End Cap Cover 
End Cap Cover Gasket 
Co��. �nd Plate Assembly 

3rd Brush .1. late ll.etaininc; 
Spring 
Brush - !.iain 
Brush - Third 
3rd Brush Plate Assenbly 

Brush Spring 
Brush Arm 

C. E. ?late Part Assy. 
Brush Spring 
Brush Arm 

#8 Lock 'dasher 
#8-32xl/4 Rd. Hd. Screw 
#l0-32x3/8 Rd. Hd. Screw 

Felt 'dasher Retainer 
#10-32x3/8 Flat Hd. Jcrew 
#B Lock ·./asher 
BALL BEARING - S •• LE. if203 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
1 2 3 4 5 

8X-311 
X-378 

3 #10 Lock ",1asher 
3 #l0-32x3/8 Rd. lid. Screw 
1 BALL ERG. - OIL SR�L 

t:iscellaneous Parts 

GB.l-10;34A 
TC-4302A 

X-196 
8X-321 

X-715 
8X-794 

1 
l 
4 
4 
l 
l 

Head Band Asse:1b1y 
T·,m CH.i\.RGE TIEGUL�TOR 
#10 Lock ·:asher 
#l0-32x5/16 Rd. Hd. Screw 
#l0-32xl 1/4 Rd. Hd. Screw 
#10-32 Sfluare l·;ut 
1 2 3 4 5 

(Issued 9-8-39) 

t Service BRUSH SET GDF-2012S. 

A.PI'LICATION 

GCM-4805 IJelson Lel.:oon 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Eq .. ipment & Parts List Binder 



X-7.55 

TO THIPO BRUSH 

��L-29;Q 
Glf-.38 

GI'9L -/007AL 

' 

� GCv-1012 

GI'9L- .?005 If 

�\ 

GX 10 I 
�78 

SP-96 

7ER/'"f/N4L F 

GAR-1177 
�---

X-3.58 

I �  

i� 
X-157' 

(j) 
() 
� 

I 

� 
00 
0 
U1 

(j) 
m 
z 
m 
;::v 
)> 
-I 

0 
;::v 

r 
r 

c 
(f) 

-I 
;o 
)> 
-I 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCM-4806 GENERATOR PARTS LIST GCM-4806 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GAL-225 
(GCM-2039) 

JAL -4 4 
GAL-1005L 
GAL-10071;.. 

GAL-289 
X-755 
X-1425 
X-976 

GAL-1008D 

X-976 
GAL-1224 
GAR-29 
GAR-211 

GK-38 
MN-21 
BX-59 

X-195 
GT-20 

X-199 
X-842 

Com.'!!. End 

DA-39 
DA-132 

GAB-188 
OAR-82 
GAR-83 
GBJ-25 

(GCM-2035) 
GC·J-51 

GCJ-1012! 
GCJ-1013! 
GCJ-1014 
GBW-45 
GCJ-26 
GCJII-1035 
GBW-45 
GCJ-26 

X-195 
8X-305 
8X-311 
G R-32 

X-62 
X-195 
X-295 

BX-305 
X-489 

No. 
Used Name of Part 

1 2 3 4 5 
1 Fuse Cover 
1 Frame & Field �ssy. 
1 F�eld Connection Ins. 
1 Field Coil Assy. - Comp. 
1 

· 

Field Coil Assy. -
Left 

1 C.3. Lead Assy. 
1 Terminal 
1 Terminal 
1 Termln�l 
1 Fl�ld Coil Assy. -

Right 
1 Terminal 
1 F'use Holder 
2 Pole Piece 
1 Ins. Bushlng 
2 Pole Piece Screw 
2 Dowel Pin 
1 #8-32x3/16 Rd. Rd. Screw 
1 #8 Loc k Washer 
2 Frtlme Screw 
2 1/4 Lock Washer 
1 Fu3e - 5 Ampere 

Plate Assembly & Parts Used With 

2 
1 
1 
1 
1 
1 
1 
1 

2 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
6 
2 
1 
2 
1 

Flat 011 Guard 
Felt Washer 
Felt Washer 
Air Deflector 
Comm. End Cap Cover 
End Cap Cover Gasket 
Comm. End Plate Assy. 

3rd Brush Plate Retain'g 
Spring 
Brush - Ma!n 
Brush - Third 
3rd Brush Plate Assy. 

Brush Spring 
Brush Arm 

Comm. End Plate Part Assy. 
Brush Spring 
Brush Arm 

#8 Lock ·na sher 
#8-32xl/4 Rd. Hd. Screw 
#10-32x3/8 Rd. Hd. Screw 

Felt Washer Retainer 
#10-32x3/8 Flat Hd. Screw 
#8 Lock ·Nasher 
Ball Brg. - S.A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
1 2 3 4 5 

Part 
No. 

DG-1144 
GBM-21 
GCJ-2044 
GAR- 171 

SP-96 
X-258 
X.-358 
X-4 04 
X-835 
X-864 

Drive End 

GAR-1192 
GAE-47 
GAR-192 

8X-66 
X-378 

CB-4014 
CB-123 
CB-160 
PX-55 

X-196 
8X-312 

GBW-1024A 
X-196 

8X-321 
X-715 

8X-794 

No. 
Used Name of Part 

1 2 3 4 5 
1 011 Thrower 
1 Armature Shaft Nut 
1 Armature Assembly 
1 Snap Ring 
1 Ventilating Fan 
2 #3 Woodruff Key 
1 1/2 Plain Steel Washer 
1 3/32xl Cotter Pin 
1 1/2-20 Slotted Nut 
1 .Sfi9 Lock Washer 

Head Assembly & Parts U sed With 

1 Drive End Head Assy. 
1 Bearing Retain�r 
1 Drive End Head 
3 #10-32xl/2 Flat Hd. ecrew 
1 Ba ll Erg. - Jll Seal 

Miscellaneous Parts 

1 Circuit Breaker Assy. 
1 Arm�ture Spring 
1 c.s. Cover 
1 #10-32x3/16 Bog . Hd. Screw 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Screw 
1 Head Band Assy. 
2 #10 Lock Washer 
2 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

( Issued 10-22-37) 

! Service Brush Set GCJ-2012s. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts list Binder 



TO 1N$(.1LA TC Df 1.11� lt-11 

(j) 
() 
� 

I 

� 
(X) 
0 
(). 

(j) 
m 

z 
m 
:::v 

)> 
-i 

0 
:::v 
-
r 
r 

c 
(f) 
-i 
:::v 
)> 
-i -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GC:l-4007A GENERATOR PARTS LIST GCM-4807A 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GAL-225 
( GC:J! -2040) 

GAL-44 
GAL-1005AL 
GAL-1007AG 

GAL-171 
X-755 
X-1425 
X-976 

GAL-�OOBD 

X-976 
3AL-1224 
GAR-29 
GAR-211 

GK-38 
MN-21 
8X-59 

X-195 
GK-20 

X-199 
X-842 

Com."ll. End 

DA-39 
DA-70 

GAR-83A 
:.JBJ-25 

( GCM-2031) 
GCJ-51 

GCJ-1014 
GBW-'45' 
GCJ-26 
GCM-1012! 
GCM-1013! 
GCM-1031 

GBW-45 
GCJ-26 

X-195 
BX-305 
BX-311 
GR-32 
JR-35 

X-195 
X-295 

8X-305 
X-489 
X-544 

BX-870 

No. 
Used Name of Part 

1 2 3 4 5 
1 Fuse Cover 
1 Frame & Field Assy. 
1 Field Connection Ins. 
1 Field Cotl Assy. - Comp. 
1 Field Coil Assy. -

Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy. -

Rieht 
1 Terminal 
1 Fuse Holder 
2 Pole Piece 
1 Insulqting Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
1 #B-32x3/16 Rd. Hd. Screw 
1 #8 Lock '.Vasher 
2 Frame Screw 
2 1/4 Lock Washer 
1 Fuse - 5 Ampere 

Plate A'!Jsembl &: Parts Used 'Nith 

2 
1 
1 
1 
1 
1 

1 
1 
1 
2 
1 
1 

2 
2 
1 
1 
1 
2 
2 
2 
1 
2 
1 
3 
3 

Flat Oil Guard 
Armature Shaft Nut 
Comm. End Cap Cover 
End Cap Cover Gasket 
Comm. End Plate Assy. 

3rd Brush Plate Retain'g 
Spring 
3rd Brush Plate Assy. 

Brush Spring 
Brush Arm 

Brush - Uain 
Brush - Third 
Comm. End Plate Part 
Assembly 

Brush Spring 
Brush Arm 

#8 Lock Washer 
#B-32xl/4 Rd. Hd. Screw 
#l0-32x3/8 Rd. Hd. Screw 

Felt Washer Retainer 
Felt Washer 
#8 Lock Washer 
Ball Brc• - S.A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10 Lock 'Nasher 
#10-32x5/16 Fill. Hd. Sc. 
i 2 3 4 5 

Part 
No. 

GBM-21 
GCJ-2046 
GAR-171 

SP-265 
X-260 
X-864 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assembly 
2 Snap Ring 
1 Drive Pulley 
1 #5 Woodruff Key 
1 .669 Lock Washer 

Drive End Head Assembly & Parts Used �ith 
GAR-10628 
GAR-62A 
GAR-63 
GAR-64 

GG-164 
BX-173 

X-295 
X-489 

8X-1003 
X-1270 

CB-4014 
CB-123 
CB-160 
PX-55 

X-196 
8X-312 

GBW-1024A 
X-196 

· 8X-321 
X-'715 

8X-794 

1 Drive End Head Assy. 
1 Drive End Head 
2 Felt Guard 
2 Bearing Retainer 
2 Felt Washer 
3 #10-32 Hex, Nut 
1 Ball Brg. - s.A.E. #203 
1 1/4 Oiler - Press ir. Type 
3 #10-32x7/8 Rd. Hd. Screw 
3 #10 Skpf. Washer 

I 
Miscellaneous Parts 

1 Circuit Breaker Assy. 
1 Armature Spring 
1 C.B. Cover 
1 #10-32x3/16 Bde. Rd. sc. 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Screw 
1 Head Band Assembly 
2 #10 Lock Washer 
2 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

{Issued 5-21-37) 

t Service Brush Set GCM-2012s. 

Prinred in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. Bd stocking sub-parts the 
complete part can be assemble as needed." 

Equipment & Pans List Binder 



�g! � Bltg_ff 

111m � 
, I , 

\ \1\ �\ \GIIIl·83A 
SX·870 

70 

� 

GCM·I031 

� 
I 

�-84� 

TO THI/90 B�U.$1. 

C..A/ii?-171 
G!'?:-32 

,A�(_l 

� 

- '2?t/ 
.-----

6AR'-f>3 
x-zq� 

GAR-"£A 

GAL-10060 

� .A48'9 

SP-26_.5_ 
� 

�· 
CG-,64 

� 

(j) 
() 
� 

I 

� 
(X) 
0 
"J 
)> 
(j) 
m 
z 

m 
;:v 
)> 
--i 

0 
;:v 
r 
r 
c 

(J) 
--i 

;:v 

)> 
--i 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCM-4808 GENERATOR PARTS LIST GCM-4808 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. Part 
No. 

No. 
No. Used Name of Part Used Name of Part 

GAL-225 
( GCM-2041) 

GAL-44 
GAL-1005AM 
GAL-1007T 
GAL-298 

X-755 
X-1425 
X-976 

GAL-1008D 
X-976 

GAL-1224 
GAR-29 
GAR-211 

GK-38 
MN-21 
BX-59 

X-195 
GT-20 

X-199 
X-842 

1 2 :3 4 5 
1 Fuse Cover 
1 Frame & Field Assy. 
1 Field Connection Ins. 
1 Field Coil Assy.-Comp. 
1 Field Coil Assy.-Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
1 Fuse Holder 
2 Pole Piece 
1 Ins. Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
1 #B-32x3/16 Rd. Hd. Sc. 
1 #8 Lock 'Hasher 
2 Frame Screw 
2 1/4 Lock Washer 
1 Fuse - 5 Amp. 

GAR-1177 
GBM-21 
GCJ-2047 
GAR-171 

GK-174 
SP-96 

X-156 
X-258 
X-26:3 
X-404 
X-864 

1 2 3 4 5 
1 Oil Thrower Assembly 
1 Armature Shaft Nut 
1 Armature Assy. 
1 Snap Ring 
1 1/2 Plain 'Nasher 
1 Ventilating Fan 
1 1/2-20 Castellated Nut 
1 #3 Woodruff Key 
1 #8 Woodruff Key 
1 3/32xl Cotter Pin 
1 .669 Lock 'Nasher 

Drive End Head Assembly & Parts Used With 

GAR-1096 
GAR-95 
GAR-96 

GX-9 
GX-10 

X-196 
6X-311 

X-378 

1 Drive End Head Assy. 
1 Felt Washer 
1 Drive End Head 
1 D.E. Packing Retainer 
1 Gasket 
3 #10 Lock ;vasher 
3 #10-32x3/8 Rd. Hd. Sc. 
1 Ball Brg.-S.A.E. f,204 Oil 

Comm. End Plate Assembly & Parts Used With Seal 

DA-39 
DA-132 

GAB-188 
GAR-82 
GAR-83 
GBJ-25 

(GCM-2035) 
GCJ -51 

GCJ-1012:1: 
GCJ-1013:1: 
GCJ -1014 
GBW-45 
GCJ-26 
GCtf.-1035 
GBW-45 
GCJ-26 

X-195 
BX-305 
BX-311 
GR-32 

X-62 
X-195 
X-295 

BX-305 
X-489 

2 
1 
1 
1 
1 
1 
1 
1 

2 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
6 
2 
1 
2 
1 

Flat Oil Guard 
Felt Washer 
Felt Washer 
Air Deflector 
Comm. End Cap Cover 
End Cap Cover Gasket 
Comm. End Plate Assy. 

3rd Brush Plate Retaining 
Spring 
Brush - Main 
Brush - Thir d 
3rd Brush Plate Assy. 

Brush Spring 
Brush Arm 

Comm. End Plate Part Assy. 
Brush Spring 
Brush Arm 

#8 Lock '.Vasher 
#8-32xl/4 Rd. Hd. Sc. 
#10-32x3/8 Rd. Hd. Sc. 

Felt Washer Retainer 
#1 0-32x3/8 Flat Ed. Sc. 
liB Lock ','/asher 
Ball Br� .-S.A.E. #203 
#B -32xlj4 Rd. Hd. Sc. 
1/4 Oiler - Press in Type 
1 2 3 4 5 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-196 
BX-312 

GBW-1024A 
X-196 

BX-321 
X-715 

BX-794 

Miscellaneous Parts 

1 Circuit Breaker Assy. 
1 Armature Spring 
1 C.B. Cover 
1 #10-32x3/16 Bdg. Hd. Sc. 
2 # 10 Lock ·.vasher 
1 #10-32xl/4 Rd. Hd. Sc. 
1 Head Band Assy. 
2 #10 Lock Washer 
2 #1 0-32x5/1 6  Rd. Hd. Sc. 
1 fl10-32xl l/4 Rd. Hd. Sc. 
1 #10-:32 Square Nut 

1 2 3 4 5 

(Issued 12-7-37) 

t Service Brush Set GCJ-2012S. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



F 

�� 
� 

,c;.K•.53 

�AL-100? r 

ro INSVLATEO 

MAIN .IIV3H 

(j) 
() 
� 

I 

.a::-.. 
CD 
0 
CD 

(j) 
m 
z 
m 
:;c 
)> 
-i 
0 
:;c 

r 
r 
c 
(f) 
-i 
:;c 

� 
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCM-4809A GENER.:.TOR PARTS LIST GCr.l-4809A 

Frame & Field Assy. & Parts Used With Armature Assembly & Parts Used Hith 

Part No. 
No. Used 

GAL-225 l 
(GCM-2028) l 

GAL-44 l 
GAL-l005L 1 
GAL-l007L l 
GAL-289 l 

X-755 l 
X-1425 l 
X-976 l 

GAL-l008D l 
X-976 l 

GAL-1224 l 
GAR-29 2 
GAR-211 l 

GK-38 2 
MN-21 2 
8X-59 l 

X-195! l 
GK-20 2 

X-199 2 
X-842' l 

Name of Part 
l 2 3 4 5 
Fuse Cover 
Frame & Field Assy. 

Field Connection Ins. 
FIELD COIL ASSY.- COMP; 

Field Coil Assy.-Left 
C.B. Lead Assy. 

Terminal 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terminal 
Fuse Holder 
Pole Piece 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#8-32x3/ l6 Rd. Hd. Screw 
#8 Lock Washer 

Frame Screw 
l/4 Lock Washer 
Fuse - 5 Amp. 

Part No. 
No, Used lTar:J.e of Part 

l 2 3 4 5 
Armature Shaft Nut 
AR1::ATURZ ASSEMBLY 

GBM-21 
GCJ-2006F 
G.-ill-171 

GR-32 
SP-266 

X-260 
X-864 

l 
l 
l 
1 
l 
l 
l 

Snap Ring 
Felt '.'lasher Retainer 
Drive Pulley 
#5 �loodruff Key 
.669 Lock Washer 

Drive End Head Assy, & ?arts Used ·,'lith 

GAR-ll98A 
GAR-63 
GA...�-64 
GAR-l98A 

GG-164 
8X-l73 

X-196 
X-295 
X-489 

8X-l003 

l Drive End Head Assy, 
2 Felt Guard 
2 Bearing Retainer 
l Drive End IIead 
2 Felt washer 
3 #10-32 !lex, I�ut 
3 #10 Lock Washer 
l BALL Bm::..- S.A.E. #203 
l l/4 Oiler - Press in 

Type 
3 #l0-32x7/8 rtd, Ed, �,c, 

Comm. End Plate Assy. & Parts Used With 
Miscellaneous Parts 

(GCM:;.2002A) 
GAR-73 
GAR-98 
GBW-69 
GBW-72 
GBW-73 
GBW-l068B 
GCJ-51 

GCJ-1012* 
GCJ-1013* 
GCJ-1014 
GBW-45 
GCJ-26 
GCM-l002C 
GBF-79 
GBW-45 
GCJ-26 

X-195 
8X-305 
8X-3ll 
BX-888 

X-195 
8X-305 

l 
l 
l 
l 
l 
l 
l 
l 

2 
l 
1 
l 
l 
1 
1 
2 
2 
5 
l 
l 
4 
2 
2 

Comm. End Plate Assy. 
Oil Wick 
Wick Cover 
Gasket 
Oil Guard 
Oil Retaining Gasket 
Comm. End Cap Cover 
3rd Brush Plate Retaining 
Spring 
Brush - Main 
Brush - Third 
3rd Brush Plate Assy. 

Brush Spring 
Brush Arm 

C.E. Plate Part Assy. 
ABSORBENT BRONZE BRG. 
Brush Spring 
Brush Arm 

#8 Lock Washer 
#8-32xl/4 Rd. Hd, Screw 
#l0-32x3/ 8 Rd. Hd. Screw 
#8-32x5/l6 Fill. Hd. Sc, 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

CB-4014 
CB-123 
CB-l60S 
PX-55 

X-196 
8X-312 

GBW-l024A 
X-196 

8X-32l 
X-715 

8X-794 

l CIRCUIT BR3AEER i>.SSY, 
l Armature Spri nr; 
1 C,B, Cover 
1 #l0-32x3/l6 Bd:::;. :rc.. sc. 
2 #10 Lock Washer 
l #l0-32xl/4 itd, I:d. ccrev; 
l liead Band Assy. 
2 #10 Lock Washer 
2 #l0-32x5/l6 Rd. Hd, Screw 
l #l0-32xl l/4 Rd. lid. Screw 
l #10-32 Square Nut 

l 2 3 4 5 

(Issued 5-23-39) 

* �ervice BRUSH SET GDF-20128, 

UNIT APPLICATI ON 

GCM-4809A White 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



/JI?OI<EN END VIEW OF CONN 

ENO HEAO ASSENtJLY 

MN-21 

GX-36 

� 

(j) 
() 
� 

I 

� 
00 
0 
'() 

)> 

(j) 
m 

z 
m 

;c 

)> 
-i 

0 
;c 
-
r 
r 

c 
CJ) 
-i 
;c 

)> 
-i -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCM-4810 GENERATO R PARTS LIST GCM-4810 

Frame & Field Assy. & Parts Used Nlth Armature Assembly & Parts Used Nith 
Part No. 

No. Used 

( GCM-2042) 
GAL-44 
GAL-1005Z 
GAL-1007T 
GAL-298 

X-75 5 
X-1425 
X-976 

GAL-1008F 
X-767 

GAR-29 
GAR-211 

GK-38 
MN-21 
GT-20 

X-199 

l, 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
2 
2 
2 
2 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Field Connection Ins. 
Field Coil Assy.-Comp. 

Field Coil Assy.-Left 
c. B. Lead Assy. 

Terminal 
Terminal· 

Terminal 
Field Coil Assy.-Right 

Terminal 
Pole Piece 
Ins. Bushing 
Pole Piece Screw 
Dowel Pin 

Frame Screw 
1/4 Lock Washer 

Part No. 
No. Used 

GAR-1177 
GBM-21 
GCJ-2047 
GAR-171 

GK-174 
SP-96 

X-156 
X-258 
X-263 
X-404 
X-864 

1 
l 
1 
1 
1 
1 
l 
1 
1 
1 
1 

Name of Part 
1 2 3 4 5 
Oil Thrower Assembly 
Armature Shaft Nut 
Armatu re Assy. 

Snap Ring 
1/2 Plain Washer 
Ventilati ng Fan 
l/2-20 Castellated 
#3 Woodruff Key 
#8 Woodruff Key 
3/32xl Cotter Pin 
.669 Lock .\'asher 

Nut 

Drive�-=E�n�d�H�e�a�d�A���S�Y�·�&�P�a�r�t�s_U�se�d�'�Ni�t�h� 
GAR-1096 1 Drive End Head Assy. 
GAR-95 1 Fel t '\'asher 
GAR-96 1 Drive End Head 

Comm. End Pls. te Assy. & Parts Used With 
GX-9 1 D.E.Packing Retainer 
GX-10 1 Gasket 

DA-39 
DA-132 

GAB-188 
GAR-82 
GAR-83 
GBJ-25 

{ GC!.!-2035) 
GCJ-51 

GCJ-1012t 
GCJ-1013t 
GCJ-1014 
GBW-45 
GCJ-26 
GCM-1035 
GBW-45 
GCJ-26 

X-195 
8X-305 
8X-:311 
GR-32 

X-62 
X-195 
X-295 
X-:305 
X-489 

2 
1 
1 
1 
1 
1 
1 
1 

2 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
6 
2 
I 
2 
1 

Flat 011 Guard 
Felt Washer 
Felt Washer 
Air Defle ctor 
Comm. End Cap Cover 
End Cap Cover Gasket 
Comm. End Plate Assy. 

3rd Brush Plate Retaining 
Spring 
Brush - Main 
Frush - Third 
3rd Brush Plate Assy. 

Brush Spring 
Brush Arm 

Comm. End Plate Part Assy 
Brush Spring 
Brush Arm 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
#10-32x3/8 Rd.Hd. Screw 

Fel t  Washer Retainer 
#10-32x3/8 Flat Hd. Screw 
#8 Lock Washer 
Ball Br� .-S.A.E. #203 
#8-32xlj4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 

X-196 :3 #10 Lock �asher 
6X-311 3 #10-32x3/8 Rd. Hd. Screw 

X-378 1 BRll urg.-S.A.E. #204 O il 

GBW-l024A 
TC-4302A 

X-196 
BX-321 

X-715 
8X-794 

Seal 
i.Uscellaneous 

1 Head Band Assy. 
1 Two .Charge Regulator 
4 #10 Lock Washer 
4 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 10-22-37) 

t Service rrush Set GCJ-2012S 

Printed in t l. S. A. File in 

"NOTE: Where part numhers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Pans List Binder 



BX-305 

CiCJ·/01,_� 

� \� 0 
��''" 

�h � � fiCJ·KJH 

�x-:�\ 

,, 

t«r-zo I 

t·J'JS 

NN-Zt 

TL/ei"11NAL ·;r;: .  

lf-38 

(j) 
n 
� 

I 
� 
(X) 
..... 

0 

(j) 
m 

z 
m 
:;;v 

� 
0 
:;;v 

r 
r 

c 
(f) 
--t 
:;;v 
)> 
--t 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCM-4811 GENERATOR PARTS LIST GCM-4811 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

GAL-225 
( GCM-20:59) 

GAL-44 
GAL-l005L 
GAL-10071 

GAL-289 
X-755 
X-1425 
X-976 

GAL-l008D 

X-976 
GAL-1224 
GAR-29 
GAR-211 

GK-38 
MN-21 
8X-59 

X-195 
GT-20 

X-199 
X-842 

Comm. End 

DA-39 
DA-1:52 

GAB-188 
GAR-82 
GAR-8:5 
GBJ -25 

( GCM-2035) 
GCJ-51 

GCJ-l012t 
GCJ-1013t 
GCJ-1014 
GBW-45 
GCJ-26 
GCM-1035 
GBW-45 
GCJ-26 

X-195 
BX-:505 
8X-311 
GR-32 

X-62 
X-195 
X-295 

8X-305 
X-489 

1 
1 
1 
1 
1 

1 
1 
1 
1 
1 

1 2 :5 4 5 
Fuse Cover 
Frame & Field Assy. 

Field Connection Ins. 
Field Coil Assy. - Comp. 

Field Coil Assy. -
Left 

C.B. Lead Assy. 
Terminal 
Terminal 

Terminal 
Field Coil Assy. -
Right 

1 Terminal 
1 Fuse Holder 
2 Pole Piece 
1 Ins. Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
1 #8-:52x:5/16 Rd. Hd. Sc. 
1 #8 Lock Washer 
2 Frame Screw 
2 1/4 Lock Washer 
1 Fuse - 5 Ampere 

Plate Assembly & Parts Used With 

2 Flat Oil Guard 
1 Felt Washer 
1 Felt Washer 
1 Air Deflector 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Comm. End Plate Assy. 
1 3rd Brush Plate Retain'g 

Spring 
2 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
6 
2 
1 
2 
1 

Brush - Main 
Brush - Third 
:5rd Brush Plate Assy. 

Brush Spring 
Brush Arm 

Comm. End PJ�te Part Assy. 
Brush Sprtng 
Bru&h Arm 

#8 Lock Washer 
#8-:52xl/4 Rd. Hd. Screw 
#10-32x3/8 Rd. Hd. Screw 

Felt Washer Retainer 
#10-32x3/8 Flat Hd. Screw 
#8 Lock Washer 
Ball Br�. - S,A.E. #203 
#8-:52xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
1 2 � 4 5 

DG-1144 
GBM-21 
GCJ-2048 
GAR-171 

SP-96 
X-157 
X-258 
X-263 
X-358 
X-404 
X-864 

Drive End 

GAR-1192 
GAE-47 
GAR-192 

8X-66 
X-:578 

CB-4014 
CB-12:5 
CB-160 
PX-55 

X-196 
8X-:512 

GBW-1024A 
X-196 

8X-:521 
X-715 

8X-794 

1 2 3 4 5 
1 Oil Thrower 
1 Armature Shaft Nut 
1 Armature Assembly 
1 Snap Ring 
1 Ventilating Fan 
1 1/2-20 Slotted Nut 
1 #:5 Woodruff Key 
1 #8 Woodruff Key 
1 1/2 Plain Steel 'Nasher 
1 3/32xl Cotter Pin 
1 .669 Lock Washer 

Head Assembly & Parts Used With 

1 Drive End Head Assy. 
1 Bearing Retainer 
1 Drive End Head 
3 #10-32xl/2 Flat Hd. Sc. 
1 Ball Brg. - Oil Seal 

Miscellaneous Parts 
1 Circuit Breaker Assy. 
1 Armature Spring 
1 C.B. Cover 
1 #10-32x3/16 Bdg. Hd. Screw 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Screw 
1 Head Band Assembly 
2 #10 Lock Washer 
2 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 10-22-37) 

t Service Brush Set GCJ-2012S. 

Primed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



� 

c;cn-zo�s _J 

� X-.cf89 
�--\ 

� 
�-

(jR-JZ 

·� \ 
I 

-� 

� 
GBrt-21 

� 

\ '1x-zss 

iDA-.3.9 

'\D;J1-I�Z 
'\GBJ-25 

(jl'/li?-82 

') 

i¥/f9 <iBW-45 <iCJ-26 I 

� 
TO THIRD BRUSH 

, 

� �II 

� 

� 

���N���-;��0� 

GCM-4811 
FILE. P...-1 \� 

GAL-10080 

G/'1. ·38 

-';,.,GAL-1005L 

Gl'l£-47 

(j) 
() 
� 

I 
.J;::.. 
co 
___. 
___. 

(j) 
m 
z 
m 
;;:o 
)> 
-; 
0 
;v 

r 
r 
c 
(/) 
-; 
;;:o 
)> 
-I 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCM-4812 GENERATOR PARTS LIST GCM-4812 

Frame & Field Assy. & Parts Used With Drive End Head Assy. & l)arts Used With 

Part 
No. 

GAL-225 
(GCM-2046) 
GAG-125S 
GAL-44 
GAL-1005L 
GAL-10071 
GAL-289 

X-755 
X-1425 
X-976 

GAL-1008D 
X-976 

GAL-1224 
GAR-29 
GAR-211 

GK-38 
MN-21 
SX-59 

X-113 
X-195 
X-203 

GK-20 
X-199 
X-842 

No. 
Used Name of Part 

1 2 3 4 5 
1 Fuse Cover 
1 Frame & Field Assy. 
1 r.:ounting Bracket 
1 Field Connection Ins. 
l FIELD COl L ASSY.- C OMP • 

l Field Coil Assy.-Left 
l C.B. Lead Assy . 
l Terminal 
l Terminal 
l Terminal 
l Field Coil Assy.-Right 
l Terminal 
1 Fuse Holder 
2 Pole Piece 
1 In su la ti nG Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
l #8-32x3/l6 Rd. Hd. Sc. 
2 5/l6-24x5/8 Hex. Rd. Sc. 
l #8 Lock Washer 
2 5/16 Lock Washer 
2 Frame Screw 
2 1/4 Lock Washer 
l Fuse - 5 .Amp. 

Part 
No. 

GAL-1063 
GAL-63 

GG-6 

GG-16 4 
GK-176 
8X-l73 

X-196 
X-295 

8X-316 
X-489 

No. 
Used Name of Part 

l 2 3 4 5 
l Drive End Head Assy. 
l Drive End Head 
2 Felt Guard - With Oil 

Vlel1 
1 Felt Washer 
1 Felt Washer Retainer 
3 #10-32 Hex. Nut 
3 #10 Lock Wash er 
l BALL BRG.- S.A.E. #203 
3 #l0-32x3/4 Rd. Rd. Sc. 
1 l/4 Oiler - Press in 

Type 

Di st. Mounting Housing & Parts Used ·.ri th 

GAG-58 
GAG-101 

GE-25 
GG-133 
SX-53 
SX-119 
SX-141 

X-380 
X-489 
X-544 

1 
l 
1 
1 
1 
3 
l 
l 
1 
3 

Dist. I!ounting Housim; Clanp 
Dist. Mounting H ou si ng 
Dist. Gear - Driver 
Dist. Drive Rivet 
#8-32x5/8 Rd. Hd. Screw 
#l0-32xl/2 Fill. Rd. Sc. 
#8-32 Hex. Nut 
l/8 Grease Cup 
1/4 Oiler - Press in Type 
#10 Lock Washer 

Com. End Plate Assy. & Parts Used With Miscellaneous Parts 

DA-39 
DA-70 

(GDB-2044) 
GAR-l014A 
GB.J-1013* 
GC.J-51 

GCJ-1012* 
GC!f.-1044 
GBW-45 
GC.J-26 

X-195 
8X-305 
8X-3ll 
GR-32 
GR-35 
GR-73 

X-195 
X�295 

SX-305 
X-489 

3 
l 
l 
l 
1 
1 

2 
l 
2 
2 
l 
l 
1 
1 
l 
l 
2 
l 
2 
l 

Flat Oil Guard 
Arnature Shaft Nut 
Corum. End Plate Assy. 

3rd Brush Plate Assy. 
Brush - Third 
3rd Brush Plate Retaining 
Spring 
Brush - Main 
C.E. Plate P art Assy . 

Brush Spring 
Brush Arm 

#8 Lock Washer 
#8-32xl/4 Rd. Rd. Screw 
#l0-32x3/8 Rd. Rd. Screw 

Felt Washer Retainer 
Felt Washer 
Felt Washer 
#8 Lock 'Nasher 
BALL BEARING - S.A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 

CB-4012 
CB-123 
CB-l60S 
PX-55 

X-196 
SX-312 

GBW-l024A 
X-196 

8X-321 
X-715 

SX-794 

1 
l 
1 
1 
2 
1 
l 
2 
2 
1 
l 

CIRCUIT BRE-\.KER ASSY. 
Armature Spring 
C.B. Cover 
#10-32x3/16 Bdg. Rd. Sc. 
#10 Lock 'dasher 
#10-32xl/4 Rd. Hd. Sc. 

Head Band Assembly 
#10 Lock '/lasher 
#l0-32x5/16 Rd. Hd. Screw 
#l0-32xl 1/4 Rd . Rd. Screv; 
#10-32 Square Nut 
1 2 3 4 5 

( Issued 5-23-39) 

Armature Assembly & Parts Used With 

GCJ-2053 
GAR-171 
GCM-72 

GJ-179 
X-160 
X-205 
X-261A 

1 ARMATURE ASSEl.lliLY 
2 Snap Ring 
1 Armature Shaft Spacer 
1 7/16 Plain Washer 
1 7/16-20 Hex. Nut 
1 7/16 Lock Washer 
1 #6 Woodruff Key 

1 2 3 4 5 

* Service BRUSH SET GDF-2012AS. 

UNIT APP.tlCATION 

GCM-4812 Lycoming 

Printed in U.S. A. File In 
Equipment & Patts List Bindet 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 



�-

�� 

DA-70 
6R-35 

. ·-�u"Ci� 8J<.-//�-- = �- !! 
. -

GR-73 

' 

66-133 

' II 
X -380 

·� 
� 

�r�.� 
.
. ,.,� .. /0f 

I r:,;�s�';::� 

� 

'�GAG-IZSS 

llio 

(j) 
() 
� 

I 

� 
00 
__. 

""'-J 

(j) 
m 

z 
m 

:;:v 

> 
-i 

0 
:;:v 

r 
r 

c 
(f) 
-i 
:;:v 

> 
-i 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

:.cM-4815A GENERATOR PARTS LIST GCH-4815A 

Frame &_FJ:,eld Assembly & Parts Used �.Vith 

Part 
Ko. 

GAL-2·26 
( GCM-2050) 

CAL-44 
CAL-1005AJ 
CAL-1007AF 
GAL-289 

X-755 
X-1425 
X-976 

GAL-lOOBF 
X-767 

GAR-29 
GAR-211 

GK-:38 
:II!N-21 
GK-20 

X-199 
X-201 
X-81:3 

No. 
tised Name of Part 

1 2 3 4 5 
1 Mounting Bracket 
1 Frame & Field Assy. 
1 Field Connection Ins. 
1 Field Coil Assy.-comp. 
1 Field Coil Assy.-Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
2 Pole Piece 
1 Insulating Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
2 Frame Screw 
2 1/4 Lock '!laoher 
4 3/8 Lock Washer 
4 :3/8-24xll/16 Hex. Hd. Screw 

Part 
No. 

GBM-21 
GCJ -2067 
GAR-171 

GR-:32 
SP-199 

X-260 
X-864 

Drive End 
GAR-1062B 
GAR-62A 
GAR�3 
GAR-64 

GG-164 
SX-17:3 

X-295 
X-489 

8X-1003 
X-1270 

No. 
Used Name of Part 

1 2 :3 4 5 
1 Arr1a t ure Shaft Nut 
1 Armature Assy. 
1 Snap Ring 
1 Pelt Washer Retainer 
1 Drive Pulley 
1 #5 Woodruff Key 
1 .6€9 Lock ·,vasher 

Head Assemb)y & Part� Used With 
1 Drive End Head Assy. 
1 Drive End Head 
2 Felt Guard 
2 Bearir� Retainer 
2 F elt Washer 
3 #10-:32 Hex. Nut 
1 Ball Erg.-S.A.E. # 203 
1 1/4 Oller - Press in Type 
:3 #10-:32x7/8 Rd. Hdo Sc. 
:3 #10 Skpf. Washer 

Comm. End 
( GCM-2051) 

GAR-7:3 
GAR-98 
GBW-00A 
GBW-:31 
GEW-:32 
GCJ-51 

Plate Assembly & Parts Used �ith 
1 Comm. End Plate Assy. GBW-1024A 

TC-4302A 

Miscellaneous Parts 

1 Head Band Assy. 
1 Two Charge Regulator & 

GCJ-1012t 
GCJ-1013t 
CCJ-1014 
GEW-45 
GCJ-26 
GCM-1051A 
CEF-79 
GBW-45 
GCJ-26 

X-195 
8X-305 
8X-311 

X-489 
8X-888 

X-195 
8X-:305 

1 011 Wick 
1 Wick Cover 
1 C.E. Cap Cover 
1 Gasket 
1 011 Guard 
1 3rd Brush Plate Retain­

ing Spring 
2 
1 
1 
1 
1 
1 
1 
2 
2 
5 
1 
1 
1 
4 
2 
2 

Brush - Main 
Brush - Third 
3rd Brush Plate Assy. 

Brush Spring 
Brush Arm 

Comm. End Plate Part Assy. 
Absorbent Bronze Brg. 
Brush Spring 
Brush Arm 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. Sc. 
#l0-:32x:3/8 Rd. Hd. Sc. 
1/4 Oller - Press in Type 
#8 -32x5/16 Fill. Hd. Sc. 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. Sc. 
1 2 :3 4 5 

X-196 
8X-:321 

X-715 
8X-794 

Circuit Breaker 
4 #10 Lock Washer 
4 #10-:32x5/16 Rd. Hd. Sc. 
1 #10-32xl 1/4 Rd. Hd. Sc. 
1 #10-32 Square Nut 

1 2 :3 4 5 

(Issued 12-1-37) 

t Service Brush Set GC3-2012S. 

Prinred in U.S. A. �ile in 
l;quipment & Parts List Binder 

"NOi!;: Where part numbers are shown in parenthesis 
they are for reference only. By stoeking sub-parts the 
eomplete part can be assembled as needed." 



'�.Jl 

f"O lrCGULIIT"Dir 

'IMNVAL �" • 

GAL·IOOSIIIJ 

GIlL -IODII' 

(j) 

2 
t 

� 
CD 
-

01 

)> 

(j') 
m 

z 
m 
AJ 

� 
0 
:;;u 

r 
r 
c 
(/) 
-i 
:;;u 
)> 
-i 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCM-4816A GENERATOR PARTS LIST GCM-4816A 

Frame &. Field Assembly &. Parts Used With Armature Assembly&. Parts Used With 

Part 
No. 

No. 
Used Name of Part 

Part 
No. 

No. 
Used Name of Part 

GCM-45 
( GCM-2052) 

GAL-44 
GAL-1005AJ 
GAL-1007AF 
GAL-289 

X-755 
X-1425 
X-976 

GAL-1008F 
X-767 

GAR-29 
GAR-211 

GK-38 
MN-21 
GK-20 

X-199 
X-402 

8X-863A 
X-1014 

8X-l061 

Comm. End 

( GCM-2002A) 
GAR-73 
GAR-98 
GBW-69 
GBW-72 
GB'/i-73 
GBW-1068A 
GCJ-51 

GCJ-1014 
GBW-45 
GCJ-26 
GCM-1002C 
OBF-79 
GBW-45 
GCJ-26 
GDF-1012l 
GDF-1013l 

X-195 
BX-305 
BX-311 
BX-888 

X-195 
BX-305 

1 2 3 4 5 
1 Mounting Bracket 
1 Frame &. Field Assy. 
1 Field Connection Ins. 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy.-Left 
1 C. :9. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
2 Pole Piece 
1 Insulating Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
2 Frame Screw 
2 1/4 Lock 'i'lasher 
2 l/16x3/4 Cotter Pin 
2 5/16-24 Hex. Hd. Screw 
2 5/15 Lock Washer 
2 5/16-24 Castellated Nut 

Plate Assembly &. Parts Used With 

1 Comm. End Plate Assy. 
l Oil Wick 
1 Vlick Cover 
1 Gasket 
1 011 Guard 
1 Oi1 Retaining Gasket 
1 Comm. End Cap Cover 
1 3rd Brush Plate Retaining 

Spring 
1 3rd Brush Plate Assy. 
1 Brush Spring 
1 Brush Arm 
1 Comm. End Plate Part Ass� 
1 Absorbent Bronze Brg. 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
1 Brush - Third 
5 #B Lock Washer 
1 #B-32xl/4 Rd. Hd. Screw 
1 #l0-32x3/8 Rd. Hd. Screw 
4 #B-32x5/16 Fill. Hd. Sc. 
2 #8 Lock Washer 
2 #B-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

GBM-21 
GCJ-2006 
GAR-171 

GR-32 
SP-322 

X-260 
X-864 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assembly 
1 Snap Ring 
1 Felt Washer Retainer 
1 Drive Pulley 
1 #5 Woodruff Key 
1 .669 Lock Washer 

Drive End Bead Assembly &. Parts Used With 

GBJ-1003 
GAR-63 
GAR-64 
GBJ-3 

GG-164 
8X-173 

X-196 
X-295 
X-489 

8X-1003 

GBW-1024A 
TC-4302A 

X-196 
8X-321 

X-715 
8X-794 

1 Drive End Head Assy. 
2 Felt G uard 
2 Bearing Retainer 
1 Drive End Head 
2 Felt Washer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
1 1/4 Oiler - Press in Type 
3 #10-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 

1 Head Band Assembly 
1 Two Charge Regulator &. 

Circuit Breaker 
4 #10 Lock Washer 
4 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Iss ued 8/12/38) 

t Service Brush Set GDF-2012S. 

Printed in U.S. A. File in 

"NOTE: Where parr numbers are shown in parenthesis 
they are for rtfet.nce only. lly stocking sub-paru the 
tomplete pan can be assembled as needed." 

Equipment & Pans List Binder 



-r 
I� ' 
L 

IJIOI<FN CNO V1£W Or C01'1f'f 
END HiAb A.SS£NIILY 

� 

�Ill(�·� � Ill I 

�)(-I()" 

, 

'\\cAR-: 
\CC-1<4 

(i·J-J 

(j) 

2 
I 

� 
(X) 
-

0. 

> 

(j) 

m 

z 

m 

:N 

> 

-f 

0 

:N 

r 
r 

c 

(f) 

-f 

:N 

� 
-

0 

z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCM-4818 GENERATOR PARTS LIST GCM-4818 

PRELIMINARY 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part 

No. 

GAL-225 
(GCM-2054) 

GAG-125S 
GAL-44 
GAL-1005L 
GAL-1007L 
GAL-289 

X-755 
X-1425 
X-976 

GAL-1008D 
X-976 

GAL-1224 
GAR-29 
GAR-211 

GK-38 
MN-21 
BX-59 

X-113 
X-195 
X-203 

GK-20 
X-199 
X-842 

Comm. End 

DA-39 
DA-70 

GAB-188 
(GDB-2044) 

GAR-1014A 
GBJ-1013t 
GCJ-51 

GCJ-1012t 
GCM-1044 
GBW-45 
GCJ-26 

X-195 
8X-305 
8X-311 
GR-32 
GR-35 
8X-ll9 

X-195 
X-295 

BX-305 
X-489 
X-544 

No. 
Used Name of Part 

1 2 3 4 5 
1 Fuse Cover 
1 Frame & Field Assembly 
1 Mounting Bracket 
1 Field Connection Ins. 
1 FIELD COIL ASSY.- Comp. 
1 Field Coil Assy.-Left 
1 c. B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Teminal 
1 Fuse Holder 
2 Pole Piece 
1 Insulating Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
1 #B-32x3/16 Rd. Hd. Screw 
2 5/16-24x5/8 Hex. Hd. Sc. 
1 #8 Lock Washer 
2 5/16 Lock washer 
2 Frame Screw 
2 1/4 Lock Washer 
1 Fuse - 5 Amp. 

Plate Assembly & Parts Used With 

3 Flat Oil Guard 
1 Armature Shaft Nut 
1 Felt Washer 
1 Comm. End Plate Assembly 
1 Third Brush Plate Assy. 
1 Brush - Third 
1 3rd Brush Plate Retaining 

Spring 
2 
1 
2 
2 
1 
1 
1 
1 
1 
3 
2 
1 
2 
1 
3 

Brush - Main 
C. E. Plate Part Assembly 

Brush Spring 
Brush Arm 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
#l0-32x3/8 Rd. Hd. Screw 

Felt Washer Retainer 
Felt Washer 
#l0-32xl/2 Fill. Hd. Screw 
#8 Lock Washer 
BALL BEARING - S.A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10 Lock Washer 
1 2 3 4 5 

Part 
No. 

GCJ-2053 
GAR-171 

GJ-104 
GJ-179 

X-160 
X-205 
X-261 

No. 
Used Name of Part 

1 2 3 4 5 
1 ARMATURE ASSEMBLY 
2 Snap Ring 
1 Armature Shaft Spacer 
1 7/16 Plain Washer 
1 7/16-20 Hex. Nut 
1 7/16 Lock Washer 
1 #6 Woodruff Key 

Drive End Head Assembly & Parts Used With 

GAL-1063 
GAL-63 

GG-6 
GG-164 
GK-176 
BX-173 

X-196 
X-295 

BX-316 
X-489 

1 Drive End Head Assembly 
1 Drive End Head 
2 Felt Guard - With Oil Well 
1 Felt Washer 
1 Felt Washer Retainer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
1 BALL BRG.- S.A.E. #203 
3 #l0-32x3/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

Dist. Mounting Housing & Parts Used With 
GAG-58 1 
GAG-101 1 

GE-19 1 
GG-133 1 
BX-53 1 
8X-141 1 

X-380 1 
X-489 1 

Dist. Mounting Housing Clamp 
Dist. Mounting Housing 
Dist. Gear - Driver 
Dist. Drive Rivet 
#B-32x5/8 Rd. Hd. Screw 
#B-32 Hex. Nut 
1/8 Grease Cup 
1/4 Oiler - Press in Type 

Miscellaneous Parts 
CB-4014 
CB-123 
CB-1608 
PX-55 

X-196 
BX-312 

GBW-1024A 
X-196 

BX-321 
X-715 

8X-794 

1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

CIRCUIT BREAKER ASSEMBLY 
Armature Spring 
C. B. Cover 
#l0-32x3/16 Bdg. Hd. Sc. 
#10 Lock Washer 
#l0-32xl/4 Rd. Hd. Screw 

Head Band Assembly 
#10 Lock Washer 
#l0-32x5/l6 Rd. Hd. Screw 
#l0-32xl 1/4 Rd. Hd. Screw 
#10-32 Square Nut 
l 2 3 4 5 

(Issued 5-19-41) 

t SERVICE BRUSH SET GDF-2012AS. 

UNIT APPLICATION 

GCM-4818 Continental 

Primed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCM-4819 GENERATOR PARTS LIST GCM-4819 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

(GCM-2055) 
GAG-125S 

1 Frame & Field Assy. 
1 Bracket, Mounting, 

GAL-44 1 
GAL-1005AJ 1 
GAL-1007AF 1 
GAL-289 1 

X-755 1 
X-1425 1 
X-976 1 

GAL-1008F 1 
X-767 1 

G.\R-211 1 
GK-38 2 
MN-21 2 

X-113 2 

Generator 
Insulation, Field Connection 
Coil Assy ., Field, Comp. 

Coil Assy ., Field, Left 
Lead Assy. 

Terminal 
Terminal 

Terminal 
Coil Assy ., Field, Right 

Terminal 
Bushing, Insulating 
Screw, Pole Shoe 
Pin, Dowel 
Screw, Hex. hd., 
5/16-24x5j8 

X-203 2 Washer, Lock, 5j16 
GK-20A 2 Bolt, Thru 

X-199 2 Washer, Lock, Thru Bolt, 1/1 

Comm. End Head Assembly & Parts Used With 

DA-22 1 Washer, Plain, Bearing 

DA-39 
DA-60 

GAJ-79 
GBJ-25 
GBJ-32A 

(GCM-2031) 
GCJ-51 
GCJ-1012 t 
GCJ-1013t 
GCJ-1014 

GBW-45 
GCJ-26 

GCM-1031 
GBW-45 

GCJ-26 
BX-311 

GR-32 
GR-35 

X-195 
X-199 

X-295 
8X-305 

X-489 
X-544 

BX-870 

1 
1 

1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
3 
1 

1 
3 

1 
3 

3 

Retaining 
Washer, Plain 
Screw, Retaining, C .E . 
Bearing 
Spacer, Bearing 
Gasket, C .E. Cover 
Cover, C.E. 
Head Assy ., Comm. End 

Spring, Retaining 
Brush, Main 
Brush, Third 
Plate Assy ., 3rd. Brush 

Spring, Brush 
Arm, Brush 

Head Assy ., Partial, C .E. 
Spring, Brush 
Arm, Brush 

Screw, Rd. hd., #10-32x3j8 
Retainer, Felt Washer 
Washer, Felt 
Washer, Lock, Brush Lead; ,f3 
Washer, Lock, Bearmg 
Retaining Screw, 1/4 
Bearing, Ball, S.A.E. #203 
Screw, Brush Lead, Rd. hd., 
#8-32x1j4 
Oiler, Hinge Top, Press in,l/4 
Washer, Lock, Cover Holding 
Screw, #10 
Screw, Cover Holding, Fil. hd., 
#10-32x5J16 
1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GCJ-2069 
GAR-171 

GJ-179 
SP-96C 

X-160 
X-205 

X-258 
X-261 

1 2 3 4 5 
1 Armature Assy. 
2 Snap Ring 
1 Washer, Plain, Arm. Shaft 
1 Fan, Ventilating 
1 Nut, Armature Shaft, Hex., 7/16-20 
1 Washer, Lock, Armature Shaft, 

7/16 
1 Key, Woodruff, #3 
1 Key, Woodruff, #6 

Drive End Head Assembly & Parts Used With 

GAR-1062B 1 Head Assy ., Drive End 
GAR-62A 1 Head 
GAR-63 2 Retainer, Felt Washer 
GAR-64 2 Retainer, Bearing 

GG-164 2 Washer, Felt 
8X-173 3 Nut, Hex., #10-32 

X-295 1 Bearing, Ball, S.A.E. #203 
X-489 1 Oiler, Press in Type, 1/4 

BX-1003 3 Screw, Rd. hd.,#10-32x7 /8 
X-1270 3 Washer, Skpf., #10 

GCM-1024 
TC-4302A 

X-196 

8X-321 

X-715 

BX-794 

Miscellaneous Parts 

1 Band, Head 
1 Regulator, Two Charge 
4 Washer, Lock, Regulator Mtg., 

4HO 
4 Screw, Mtg., Regulator, Rd. hd., 

#10-32x5/16 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 1/4 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 1-9-45) 

t Brush Set, Service, GCJ-2012S. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



II V£NTIL A TING 
THRCI ,.ACL 

�B.t-.JZA 
�:A 

� � 
r-, x-z•7"=a���-'5 fJ / 

1 ./)4 �0 ij '//' ' . � , //; I 

-- ' !:J11 - ' 
I 

! c=- - , 

� 
-

' :. 
_' -1 I - I" i �-

' 

X·l.. I 

I _:__ -�'��� 

t�l ,d.JJY�rg 

� 

' 
-��GAl<·� � 

tlt;-164 

[[;_ 
�--



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCM-4820 GEN�R�TOR PARTS LIST GCt-:-4820 

Frame & Field Assembly & Parts Used \'11th 

Part No. 
No. Used 

( GCJ.:-3059) 1 
GAL-44 1 
GAL-2005N 1 
GAL-l007AM 1 
GAL-171 1 

X-755 1 
X-1425 1 
X-976 1 

GAL-1008\Y 1 
.X:-959 1 

GAR-29 2 
GAR-211 1 

GK-38 2 
Ul"-21 2 
8X-l40 1 

X-194 1 
8X-l008 1 
GK-20 2 

X-199 2 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Field Connection Ins. 
Field Coil Assy. - Comp. 

Field Coil Assy.-Left 
C.B. Lead Assy. 

Teminal 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terminal 
Pole Piece 
Insulating Bushing 
Pole Piece Screw 
;)owel Pin 
#6-32 Hex. Nut 
#6 Lock Washer 
#6-32x9/l6 Rd. Hd. Sc. 

Frame Screw 
1/4 Lock I'/ asher 

Comm. End Plate Assembly &. Parts Used \'11th 

DA-39 
DA-70 
DJ-10 

GAG-53 
(GDB-3048) 

GB!.:-1013At 
GCJ-51 

GCt.:-1048 

G-:r::-45 
GCJ-26 
�Dl3-1014L 
:i:::JF-1012t 

X-195 
8X-305 
8X-311 
GR-32 
GR-35 

X-195 
X-295 

8X-305 

X-489 
X-544 

8X-870 

2 Flat Oil Guard 
1 Armature Shaft Nut 
1 End Cap Cover. Gasket 
1 Comm. End Cap Cover 
1 Comm. End Plate Assy. 
1 Brush - Third 
1 3rd Brush Plate Retain'g 

Spring 
1 

2 
2 
1 
2 
1 
1 
1 
1 
2 
2 
l 
2 
1 
3 
3 

Comm. End Plate Part 
Assembly 

Brush Spring 
Brush Arm 

3rd Brush P late Assy. 
Brush - Yain 
#8 Lock Washer 
#B-32xl/4 Rd. Rd. Sc. 
#l0-32x3/8 Rd. Rd. Sc, 

Felt Washer Retainer 
Felt Washer 
#8 Lock Washer 
Ball Br�. - S.A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10 Lock Washer 
#10-32x5/l6 Fill. lid. Sc. 
1 2 3 4 5 

AI?.ature Assembly & Parts Used ·,'ii th 

GCJ-2090 

GAR-171 

GJ-104 

GJ-179 

X-160 
X-205 
X-261 

Drive End 

GCZ-1003A 

GCZ-3A 

GG-6 
GG-164 

GK-176 
8X-173 

X-196 
X-295 

8X-316 
X-489 

CB-4014 
CB-123 
CB-160 
PX-55 

X-196 
8X-312 

GBI'i- l 024A 
X-196 

8X-32l 
8X-715 
8X-794 

No. 
Used 

l 
;;ru;;e of Part 

3 4 :;, 
l Armature Assembly 
2 Snap i":;ine; 
l Armature S�sft Spacer 
l 7/16 Plain ·::ss!cer 
l 7/16-20 Hex. i'ut 
l 7/16 Lock ·vasb.er 
2 #6 ·,·;oodruff Key 

Head Assembly & Parts Used \'/i th 

1 Drive End Head Assy. 
l Drive End Head 
2 Bearing Retainer 
1 Felt <:asher 
1 Felt Washer Retainer 
3 #10-32 Hex. Nut 
3 #10 Lock �.'iasher 
1 Ball Brg. - S.A.E. #203 
3 #l0-32x3/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

1 Circuit Breaker Assy. 
1 Armature Spring 
l C.B. Cover 
l #l0-32x3/l6 Bdg. Hd. Sc. 
2 #10 Lock Washer 
l #10-32xl/4 Rd. Hd. Sc. 
1 Head Band Assembly 
2 #10 Lock Washer 
2 #l0-32x5/l6 Rd. Hd, Screw 
l #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 8/12/38) 

t Service Brush Set GDF-2012AS. 

Printed in IJ. S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
tMy are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Pans List Binder 



GCM-4820 GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCM-4821 GENERATOR PARTS LIST GCM-4821 

Frame &; Field As sy. &; Parts Used With Armature Assembly &; Parts Used With 

Part No. 
No. Used 

(GCM-2065) 1 
GAL-44 1 
GAL-1005AN 1 
GAL-1007L 1 
GAL-289 1 

X-755 1 
X-1425 1 
X-976 1 

GAL-1008A 1 
X-959 1 

GAR-29 2 
GAR-211 1 

GK-38 2 
11N-21 2 
8X-140 1 

X-194 1 
BX-1008 1 
GK-20 2 

X-199 2 

Nam e of Part 
1 2 3 4 5 
Frame &; Field Assembly 

Field Connection Ins. 
FIELD COIL ASSY.- COUP. 

Field Coil Assy.-Right 
C. B. Lead Assy. 

Terminal 
Te I'l.J.:inal 

Terminal 
Field Coil Assy.-Right 

Terminal 
Pole Piece 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#6-32 Hex. Nut 
#6 Lock '/lasher 
#6-32x9/16 Rd. Hd. Screw 

Frame Screw 
1/4 Lock Washer 

Part 
No. 

DA-70 
GCJ -2090 
GAR-171 

GJ-104 
GJ-179 

X-160 
X-205 
X-261 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 ARMATURE ASS.El,ffiLY 
2 Snap Ring 
1 Arroo.ture Shaft Spacer 
1 7/16 Plain Washer 
1 7/16-20 Hex. Nut 
1 7/16 Lock ·.vasher 
2 #6 Woodruff Key 

Drive End Head Assy. &; Parts Used With 

GAL-l063B 
GAL-63A 

GG-6 
GG-164 
GK-176 
8X-173 

Drive End Head Assembly 
Drive End Head 
Bearing Retainer 
Felt Washer 
Felt Washer Retainer 
#10-32 Hex. Nut 
#10 Lock 'i/asher 

Comm. End Plate Assy. &; Parts Used With 

X-196 
X-295 

8 X-316 
X-489 

1 
1 
2 
1 
1 
3 
3 
1 
3 
1 

BALL BRG. - S.A.E. #203 
#l0-32x3/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 

DA-39 
DJ-10 

GAG-53 
(GDB-2044) 

GAR-1014A 
GBJ-1013t 
GCJ-51 

GCJ-1012t 
GCM-1044 
GBW-45 
GCJ-26 

X-195 
8X-305 
8X-311 
GR-32 
GR-35 

X-195 
X-295 

8X-305 
X-489 
X-544 

8X-870 

2 
1 
1 
1 
1 
1 
1 

2 
1 
2 
2 
1 
1 
1 
1 
2 
2 
1 
2 
1 
3 
3 

Flat Oil Guard 
End Cap Cover Gasket 
Comm. End Cap Cover 
Comm. End Plate Assembly 

3rd Brush Plate Assy. 
Brus h - Third 
Third Brush Plate 
Retaining Spring 
Brush - Main 
C. E. Plate Part Assy. 

Brush Spring 
Brush Arm 

#8 Lock ·,rasher 
#8-32xl/4 Rd. Hd. Screw 
#l0-32x3/8 Rd. Hd. ocrew 

Felt Washer Retainer 
Felt Washer 
#8 Lock Washer 
BALL BEARING - S.A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10 Lock Washer 
#l0-32x5/16 Fill. Hd. Screw 
l 2 3 4 5 

Miscellaneo us Parts 

CB-4014 
CB-123 
CB-1608 
PX-55 

X-196 
8X-312 

GB'N-1024A 
X-196 

8X-32l 
8X-?15 
8X-794 

1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

CIRCUIT BREAKER ASSEHBLY 
Amature Spring 
C. B. Cover 
#10-32x3/16 Bdg. Hd. Screw 
#10 Lock Washer 
#l0-32xl/4 Rd. Hd. Screw 

Head Band Assembly 
#10 Lock 'ilasher 
#l0-32x5/16 Rd. Hd. Screw 
#10-32xl 1/4 Rd. Ed. Screw 
#10-32 Square Nut 
1 2 3 4 5 

(Issued 9-8-39) 

t Service BRUSH SET GDF-2012AS. 

UNIT .t>.PPLICATI ON 

GCI.I-4821 Gray l.iarine 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & PartS List Binder 



G;tl.R-/0/-#A � 
(j) 
() 

� � 
I 

� 
co 
""' ...... 

Gl'(·3tfl (j) 
m 

z 
m 
;;:c 

)> 
-1 
0 
;;:c 

-X-/GO, 

r 
r 

c 
(f) 
-1 
;;:c 

)> 
-1 -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCM-4822 GENERATOR PARTS LIST GCM-4822 

Frame & Field Assy. & Parts Used •Vi th Armatu re Assembly & Part s Used With 

Part No. 
No. Used 

( GCII'"-2035) l 
GAI .. -44 1 
GAL-l005 AJ l 
GAL-lOO?AF 1 
GAL-289 l 

X-?55 1 
X-1425 1 
X-9?5 1 

GAL-1008F 1 
X-?5? 1 

GA:::t-29 2 
GAR-211 1 

GK-38 2 
1'!N-2l 2 
GT-20 2 

X-199 2 

Name of Part 
l 2 3 4 5 
Frame & Field Assembly 

Field Connection Ins. 
FIEL D COIL ASSY.- C O:MP .  

Field Coil Assy.-Left 
C. B. Lead Assy. 

Terminal 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terminal 
Pole Piece 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 

Frame Screw 
1/4 Lock Washer 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
DG-1144 

GBM-21 
GCJ-2048 
GAR-1?1 

SP-96 
X-15? 
X-258 
X-263 
X-358 
X-404 
X-864 

1 
1 
1 
1 
1 
1 
1 
1 
1 
l 
1 

Oil Thrower 
Armatu re Shaft Nut 
ARMATURE ASSID.ffiLY 

Snap Ring 
Ventilating Fan 
1/2-20 Castellated Hut 
#3 Woodruff Key 
#8 Woodruff Key 
1/2 Plain Steel ·Nasher 
3/32xl Cotter Pin 

• 669 Lock Washer 

Drive End Head Assv. & Parts Used Vlith 

GAR-1192 
GAE-4? 
GAR-192 

1 Drive End Head Assenbly 
1 Bearing Retainer 
l Drive End Head 

Comm. End Plate Assy. & Parts Used W ith 8X-56 
X-3?8 

3 #l0-32xl/2 Flat Hd. Screw 

DA-39 
DA-132 

GAB-188 
GAR-82 
GAR-83 
GBJ-25 

(GCM-2035) 
GCJ -51 

GCJ-1012� 
GCJ-1013� 
GCJ-1014 
GB':l-45 
GCJ -26 
G·Cli-1035 
GIJ.'/-45 
GCJ-26 

X-195 
8X-305 
8X-311 
GR-32 

X-62 
X-195 
X-295 

8X-305 
X-489 

2 
1 
1 
1 
l 
1 
l 
1 

2 
1 
1 
1 
1 
1 
2 
2 
1 
1 
l 
1 
6 
2 
1 
2 
1 

Flat Oil Guard 
Felt Washer 
Felt Washer 
Air Deflector 
Comm. End Cap Cover 
End Cap Cover Gasket 
Comm. End Plate Assembly 

3rd Brush Plate Retaining 
Spring 
Brush - l1Iain 
Brush - Third 
3rd Brush Plate Assenbly 

Brush Spring 
Brush Arm 

C. E. Plate Part Assy. 
Brush Spring 
Brush Arm 

#8 Lock ";/asher 
#B-32xl/4 Rd. Hd. Screw 
#l0-32x3/8 Rd. Hd. Screw 

Felt Washer Retainer 
#l0-32x3/8 Flat Hd. Screw 
#B Lock ·:vasher 
BALL BEARING - S.A.E. #203 
#8-32xl/4 Rd. Hd� Screw 
1/4 Oiler - Press in·Type 
1 2 3 4 5 

1 BALL ERG. - OIL SEAL 

Miscellaneous Parts 

GBW-1024A 
TC-4302A 

X-196 
8X-32l 

X-715 
8X-?94 

1 Head Band Assembly 
1 T';;o CR..;.RGE REGULATOR 
4 #10 Lock '.'lasher 
4 #l0-32x5/16 Rd. Hd. Screw 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 9-8-39) 

t Service BRUSH SET GDF-2012S. 

UNIT APPLICATION 

GCM-4822 Garford Corp. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCM-4823 GENERATOR PARTS LIST GCM-4823 

PRELIMINARY 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

(GCM-2036) 
GAL-44 
GAL-1005AJ 
GAL-l007AF 
GAL-289 

X-755 
X-1425 
X-976 

GAL-1008F 
X-767 

GAR-29 
GAR-211 

GK-38 
MN-21 
GT-20 

X-199 

l 
1 
l 
l 
l 
l 
1 
l 
1 
l 
2 
l 
2 
2 
2 
2 

Frame & Field Assembly 
Field Connection Ins. 
FIELD COIL ASSY.- Comp. 

Field Coil Assy.-Left 
C. B. Lead Assy. 

Terminal 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terminal 
Pole Piece 
InsulatinG Bushing 
Pole Piece Screw 
Dowel Pin 

Frame Screw 
l/4 Lock Washer 

Comm. End Plate Assenbly & Parts Used With 

DA-39 
DA-132 

GAB-188 
GAR-82 
GAR-83 
GBJ-25 

(GCM-2035) 
GCJ-51 

GCJ-1012t 
GCJ-1013! 
GCJ-1014 
GBW-45 
GCJ-26 
GCM-1035 
GBW-45 
GCJ-26 

X-195 
8X-305 
8X-3ll 
GR-32 

X-62 
X-195 
X-295 

8X-305 
X-489 

2 Flat Oil Guard 
l Felt \'lasher 

l Felt Washer 
1 Air Deflector 
l Comm. End Cap Cover 
l End Cap C�ver Gasket 
l Comm. End Plate A��embly 
l 3rd Brush Plate Retaining 

Spring 
2 
1 
1 
1 
1 
1 
2 
2 
l 
1 
1 
1 
6 
2 
l 
2 
1 

Brush - Main 
Brush - Third 
3rd Brush Plate Assembly 

Brush Spring 
Brush Arm 

c. E. Plate Part Assy. 
Brush Spring 
Brush Arm 

#B Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
#l0-32x3/8 Rd. Hd. Screw 

Felt Washer Retainer 
#l0-32x3/8 Flat Hd. Scre·N 
#B Lock Washer 
BALL BEARING - S.A.E. #203 
#B-32xl/4 Rd. Hd. Screw 
l/4 Oiler - Press in Type 
l 2 3 4 5 

Armature Assembly & Parts Used With 
Part 

No. 

DG-1144 
GBM-21 
GCJ-2044 
GAR-171 

SP-96C 
X-258 
X-358 
X-404 
X-835 
X-864 

No. 
Used Name of Part 

1 2 3 4 5 
l Oil Thrower 
1 Armature Shaft Nut 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
l Ventilating Fan 
2 #3 Woodruff Key 
1 1/2 Plain Steel Washer 
l 3/32xl Cotter Pin 
l l/2-20 Slotted Nut 
1 .559 Lock Washer 

Drive End Head Assembly & Parts Used With 

GAR-1192 
GAE-47 
GAR-192 

BX-65 
X-378 

l Drive End Head Assembly 
l Bearing Retainer 
1 Drive End Head 
3 #l0-32xl/2 Flat Hd. Sc. 
l BALL BRG.- Oil Seal 

Miscellaneous Parts 

GBW-1024A 
TC-4302A 

X-196 
BX-321 

X-715 
BX-794 

1 Head Band Assembly 
1 TWO CHARGE REGULATOR 
4 �10 Lock Washer 
4 l0-32x5/l6 Rd. Hd. Screw 
1 l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 9-30-41) 

t SERVICE BRUSH SET GDF-2012S. 

UNIT APPLICATION 
GCM-4823 Hercules, U. S. Motors 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQCJIPMENT & PARTS LISTS 

GCM-4824-4 GENEHATOR PARTS LIST GCM-4824-4 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GAL-225 1 
(GCM-2039) 1 

GAL-44 1 
GAL-1005L 1 
GAL-1007L 1 
GAL-289 1 

X-755 1 
X-1425 1 
X-976 1 

GAL-1008D 1 
X-976 1 

GAL-1224 1 
GAR-211 1 

GK-38 2 
MN-21 2 
8X-59 1 

X-195 1 

1 2 3 4 5 
Cover, Fuse 
Frame & Field Assy. 

Insulation, Field Connection 
Coil Assy ., Field, Comp. 

Coil Assy ., Field, Left 
Lead Assy., C.B. 

Terminal 
Terminal 

Terminal 
Coil Assy ., Field, ftight 

Terminal 
Holder, Fuse 
Bushing, Insulating 
Screw, Pole Shoe 
Pin, Dowel 
Screw, Fuse Lead, Rd. Hd. 
#8-32x3j16 
Lock Washer, Fuse Lead 
Screw, #8 

GT-20A 2 Screw, Frame 
X-199 2 Washer, Lock, Thru Bolt, 1/4 
X-842 1 Fuse, 5 Amperes 

Comm. End Head Assembly & Parts Used With 
DA-39 2 Washer, Plain, Felt Retaining 
DA-132 1 Washer, Felt, C.E. Outer 

GAB-188 1 Washer, Felt, C .E. Inner 
GAR-82 1 Deflector, Air 
GAR-83A 1 Cover, Comm. End 

GBJ-25 1 Gasket, C .E. Cover 
(GCM -2035} 1 Head Assy ., Comm. End 

GCJ-51 1 Spring, Retaining, 3rd Brush 
Plate 

GCJ-1012t 2 
GCJ-1013t 1 
GCJ-1014 1 

GBW-45 1 
GCJ-26 1 

GCM-1035 1 
GBW-45 2 

GCJ-26 2 
8X-311 1 

BX-66 3 

X-195 3 
X-295 1 

8X-305 3 

X-489 1 
8X-726 3 

X-1270 3 

X-1621 3 

Brush, Main 
Brush, Third 
Plate Assy ., 3rd Brush 

Spring, Brush 
Arm, Brush 

Head Assy ., Partial, C .E. 
Spring, Brush 
Arm, Brush 

Screw, Spring Retaining, 
Rd. Hd., #10-32x3j8 

Screw, Air Deflector, Flat Hd., 
#10-32x1j2 
Lock Washer, Brush Lead, #8 
Bearing, Ball, SAE #203 
Screw, Brush Lead, Rd. Hd., 
#8-32x1j4 
Oiler, Hinge Top, Press in, 1/4 
Screw, Attaching, C.E. Cover, 
Bdg. Hd., #10-32x7f16 
Washer, Skpf., C.E. Cove1· Sc., 
#10 
Washer, Skpf ., Air Deflector 
Screw, #10 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GAR-1177 
GBM-21 

GCJ-2047 
GAR-171 

GK-174 
GR-32 

SP-96C 
X-156 

1 
1 
1 
1 
1 
1 
1 
1 

1 2 3 4 5 
Oil Thrower 
Nut, Armature Shaft 
Armature Assembly 

Snap Ring 
Washer, Armature Shaft, Plain, 1 j2 
Retainer, Felt Washer 
Fan, Ventilating 
Nut, Armature Shaft, Hex., 
Castellated, 1/2-20 

X-258 1 Key, Woodruff, #3 
X-263 1 Key, Woodruff, #8 
X-404 1 Pin, Cotter 
X-864 1 Lockwasher, Arm. Shaft 

Drive End Head Assembly & Parts Used With 

GAR-1096 1 Head Assy ., Drive End 
GAR-95 1 Washer, Felt 
GAR-96 1 Head 

GX-9 1 Retainer, Bearing 
GX-10 1 Gasket 

X-196 3 Lock Washer, Retainer Screw, 
#10 

8X-311 

X-378 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-196 
8X-312 

3 

1 

Screw, Bearinr Retainer, Rd. 
Hd., #10-32x3j8 
Bearing, Ball, Shielded, SAE 
#204 

Miscellaneous Parts 

1 Relay Assy ., Cutout 
1 Spring, Armature 
1 Cover 
1 Screw, Arm. Term., Bdg. Hd., 

2 
1 

#10-32x3j16 
Washer, Lock, Term. Sc., #10 
Screw, Bat. Term., Rd. Hd., 
#10-32xlj4 

GBW-1024E 1 Band, Cover 
X-196 2 Washer, Lock, Cutout Relay Mtg., 

#10 
8X-321 

X-715 

8X-794 

2 Screw, Mtg., Cutout Relay, Rd. Hd. 
#10-32x5/16 

1 Screw, Cover Band, Rd. Hd., 
#10-32x1 1/4 

1 Nut, Cover Band, Square, #10-32 
1 2 3 4 5 

(Issued 5-10-45) 

t Brush Set, Service GCJ-2012S. 

1 2 3 4 5 
Printed in U.S. A. File in 

Equipment & Parts I;,. Bi•· 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can he assembled as needed." 



� 

8X-30� 

-;,-,.,_"-.,u_-s:; 

� 

5P-96C � 

I -� �"' 11 

�y 
��j: 

I, 

j I 
l! 

68M-ZI 

ax -..3o5 ),;, 
yl) 

GCLI-/0/J 
� 

.si..£� 

Gflw 45 

-� 

\� �· :t I-

Sj.BW-45 

GCJ IC14 

� "'-1 
� 

0<._-,j-/012 

f 
/6,f), f /1': rri.[! jl ·":, " 

"'I'· y / 
� 

X-842 

G14L - ;<-JC'4 

GBW 10.?4£ 

� 

L-, 

GT-20.4 

1i1 

GCJ-26 

p G/IR-.?11 

�L-Z25 � TOCI!fi!CUIT BREAkER TO THIRD BRUSH __.._ "' 

GAL 1007L 

c;x .JB 

���N���-:�:50\ 

CCJ 2047 

.� 

� 

GAL JOOBO 

� 
� 

CK 174 
r---

��, I 
�I 

)1.·404 

0 
() 
� 
I 
� 
00 
N 
� 
I 
� 
0 
� 
z 
� 
::0 
> 
1-3 
0 
::0 
� 
t""' 
t""' 
c: 
en 
1-3 
::0 
> 
1-3 
� 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCM-4825A G��TOR PARTS LIST GCM-4825A 

Frame & Field Assy. & Parts Used With 

Part No. 
No. Used Name of Part 

GAL-225 l 
( GCM-2032 ) l 

GAL-44 l 
GAL-l005AL l 
GAL-100? AG l 
G.A.L-1?1 l 

X-?55 l 
X-1425 l 
X-9?6 l 

GAL-l008D l 
X-976 l 

GAL-1224 l 
GAR-21 l 
GAR-29 2 
GAR-211 l 

GK-38 2 
MN-21 2 
BX-59 l 

X-195 l 
GK-20 2 

X-199 2 
X-842 l 

l 2 3 4 5 
Fuse Cover 
Frame & Field Assy. 

Field Connection Ins. 
Field Coil Assy.-Comp. 

Field Coil Assy.-Left 
C. B. Lead Assy. 

Terminal 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terminal 
Fuse Holder 
Aligning Dowel 
Pole Piece 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#8-32x3/l6 Rd. Rd. Screw 
#8 Lock Washer 

Frame Screw 
1/4 Lock -.'iasher 
Fuse - 5 Amp. 

Comm. End Plate Assy. & Parts Used With 

DA-39 
DA-?0 

GAR-83A 
GBJ-25 

( GCM-2031 ) 
GCJ-51 
GCJ-1012! 
GCJ-1013! 
GCJ-1014 
GBVI-45 
GCJ-26 
GCM-1031 
GB-.'1-45 
GCJ-26 

X-195 
BX-305 
BX-::!11 
GR-32 
GR-35 

X-195 
X-295 

BX-305 
X-489 
X-544 

BX-870 

2 Flat Oil Guard 
1 Armature Shaft Nut 
1 Camm. End Cap Cover 
1 End Cap Cover Gasket 
1 Comm. End Plate Assy. 
1 3rd Brush Plate Rtg. Spr. 
2 Brush - Main 
1 Brush - Third 
1 3rd Brush Plate Assy. 
l Brush Spring 
1 Brush Arm 
l Comm . End Plate Part Assy. 
2 Brush Spring 
2 Brush Arm 
l #8 Lock Washer 
1 #B-32xl/4 Rd. Hd. Screw 
l #l0-32x3/8 Rd. Hd. Screw 
1 Felt "iiasher Retainer 
2 Felt \"iasher 
2 #8 Lock Viasher 
1 Ball Bearing - S.A.E. #203 
2 #8-32xl/4 Rd. Rd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock 'i/asher 
3 #l0-32x5/16 Fill. Hd. Screw 

1 2 3 4 5 

Armature Assy. & Parts Used With 

Part No. 
No. Used Name of Part 

GCJ-2097 
GA R-171 

GR-32 
SP-1285 

X-161 
X-264 
X-1500 

1 2 3 4 5 
1 Armature Assy. 
2 Snap Ring 
1 Felt �asher Retainer 
1 Drive Pulley 
1 1/2-20 Hex. Nut 
1 #9 Woodruff Key 
1 1/2 Skpf. Washer 

Drive End Head Assy. & Parts Used With 

GAR-1062 
GAR-62 
GAR-63 
GA R-64 

GG-164 
6X-1?3 

X-295 
X-489 

6X-l003 
X-12?0 

1 Drive Znd Head Assy. 
1 Drive End Head 
2 Felt Gua rd 
2 Bearing Retainer 
2 Felt Washer 
3 #10-32 Hex. Nut 
1 Ball Brg. - S.A.E. #203 
1 1/4 Oiler - Press in Type 
3 #l0-32x?/8 Rd. Hd. Screw 
3 #10 Skpf. Washer 

Miscellaneous Parts 

CB-4014 
CB-123 
CB-l60S 
PX-55 

X-196 
SX-312 

GB�'l-1024A 
X-196 

BX-321 
X-?15 

8X-?94 

1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

Circuit Breaker Assy. 
:1\rme. t ure Spring 
C. B. Cover 
#10-32x3/l6 Bdg. Hd. Sc. 
#10 Lock Washer 
#10-32xl/4 Rd. Hd. Screw 

Head Be.nd Assy. 
#10 Lock Washer 
#l0-32x5/16 Rd. Hd. Screw 
#10-32xl l/4 Rd. Hd. Screw 
#10-32 Square Nut 
1 2 3 4 5 

(Issued 10-18-38 ) 

t Service Brush Set GDF-2012S. 

Prinred in U.S. A. File in 

"NOTE: Where pan numbers are shown io pareorbesis 
they are for reference only. By stocking sub-paru the 
complete pan can be assembled as needed." 

Equipmenr & Paru Lisl Binder 



� 

GIIR-i!l 

DA·70 

� 

fC_· 
��= 

�� 
� 

.JP·IZ8S 

(j) 

� 
I 

� 
(X) 
"-l 
01 

> 

(j) 
m 
z 
m 
:;;c 
> 
-i 

0 
:;;c 

r­
r-
c 
Vl 
-i 
:;;c 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCM-4827 GENERATOR PARTS LIST GCM-4827 

Frame & Field Assy, & Parts Used With Armature Assembly & Parts Used With 

Part No. 
No. Used 

(GCM-2076) 1 
GAL-44 1 
GAL-l005AJ 1 
GAL-1007AF 1 
GAL-289 1 

X-755 1 
X-1425 1 
X-976 1 

GAL-1008F 1 
X-767 1 

GAR-29 2 
GAR-211 1 

GK-38 2 
MN-21 2 
GT-20 2 

X-199 2 

Name of Part 
1 2 3 4 5 
Frame & Field Assembly 

Field Connection Ins. 
FIELD COIL ASSY,- Comp. 

Field Coil Assy,- Left 
C. B. Lead Assembly 

Terminal 
Terminal 

Terminal 
Field Coil Assy,-Right 

Terminal 
Pole Piece 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 

Frame Screw 
l/4 Lock Washer 

Part 
No. 

GAR-ll77 
GCJ-2098 
GAR-171 

X-157 
X-263 
X-358 
X-404 

Drive End 

GAL-1330 
GAL-330 

GX:-9 
Gx:-10 

X-196 
8X-3ll 

X-378 

No. 
Used Name of Part 

1 2 c 4 5 
1 Oil Thrower Assembly 
1 ARMATUP:i:: ASSEMBLY 
1 Snap Rirrg 
1 1/2-20 Slotted Nut 
1 #8 Woodruff Key 
1 1/2 Plain Steel Washer 
1 3/32xl Cotter Pin 

Head Assy, & Parts Used With 

1 Drive End Head A ssembly 
1 Drive End Head 
1 Bearing Retainer 
1 Gasket 
3 #10 Lock Washer 
3 #l0-32x3/8 Rd. Hd. So. 
1 BALL ERG.- Oil Seal 

Camm. End Plate Assy, & Parts Used With Miscellaneous Parts 

GBW-1024A 1 Head Band Assembly 
TC-4302A 1 TWO CHARGE REGULATOR 

DA-22 
DA-39 
DA-60 
DJ-4 
DJ-10 

GAJ-79 
(GDB-2044) 

GAR-1014A 
GBJ-1013t 
GCJ-51 

GCJ-1012t 
GCM-1044 
GBW-45 
GCJ-26 

X-195 
8X-305 
SX:-311 
GR-32 
GR-35 

X-195 
X-199 
X-295 

SX:-305 
X-489 
X-544 

SX:-870 

1 
1 
1 
l 
1 
1 
1 
1 
1 
1 

2 
1 
2 
2 
1 
1 
1 
1 
1 
2 
1 
1 
2 
1 
3 
3 

Bearing Retaining Washer 
Flat Oil Guard 
Bearing Retaining Screw 
Comm. End Cap Cover 
End Cap Cover Gasket 
Bearing Spacer 
Carnm, End Plate Assembly 

3rd Brush Plate Assy. 
Brush - Third 
3rd Br. Plate Retaining 
Spring 
Brush - Main 
C. E, Plate Part Assy. 

Brush Spring 
Brush Arm 

#8 Lock Washer 
#8-32xl/4 Rd. Hd, Screw 
#10-32x3/8 Rd . Hd, Sc. 

Felt Washer Retainer 
Felt Washer 
#8 Lock Washer 
1/4 Lock Washer 
BALL ERG, - S.A.E. #203 
#8-32xl/4 Rd. Hd, Screw 
1/4 Oiler - Press in Type 
#10 Lock Washer 
#l0-32x5/16 Fill. Hd. So. 
1 2 3 4 5 

X-196 4 �10 Lock Washer 
SX:-321 4 10-32x5/l6 Rd. Hd, Screw 

X-715 1 10-32xl 1/4 Rd. Hd. Screw 
BX-794 1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 9-13-40) 

t Service BRUSH SET GDF-2012AS. 

UNIT APPLICATION 

GCM-4827 Wisconsin 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference o:>ly. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



8X·870 
K-489 1�4 � GCrt-1044 

! OJ-/0 
GR-32� 

o&t/ �' r
-

GR-3� , 
a �G,..J-79 -1 \ , 
D X-IS9 \ I 

Um!OI 1J��r,, .D/h,;o/ I 
OA-2'2 

TO TN/�0 B�l/SH 

'I-

ro ARN4T�£ TEJ!'I"fiAI'It.. 
WREGliLAT� 

(j) 
n 
� 

I 

� 
(X) 
""' 
'-J 

(j) 
m 

z 
m 
;v 

� 

0 
;v 
r 
r 

c 
(f) 
-I 
;v 

� -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GC0-4BOl, 

GENERATOR PARTS LIST 
C,D 

GC0-4801, 
C,D 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GC0-20 
( GC0-2001) 

GAA-32 
GAL-44 
GBW-;34 
GBW-40 
GAA-27 

X-847 
GB'N-58 
arn·:-66 
G:3'.';- 57 
GC0-29A 
GC0-1005 
GC0-1007 

IG-821 
GC0-1008 
GCT-25 
GCY-25 

GK-38B 
MN-21 
8X-177 

12X-193 
12X-196 

BX-349 
BX-361 
BX-1377 
8X-177 

12X-193 
12X-19 6 
12X-199 

8X-321 
BX-1377 

No. 
Used 

2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 

1 
1 
1 
1 
2 
2 
l 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 

Name of Part 
1 2 :5 4 5 
Frame Screw 
Frame & Field Assy. 

Term. �oat Top Ins. 
Field Connection Ins. 
Insulating Washer 
Lead Assembly 

Terminal Poet 
Terminal 

Terminal Post 
Terminal Post Bottom Ins. 
Terminal Post Ins. 
Pole Piece 
Field Coil Aeey. - Comp. 

Field Coil Asay. -
Left 

Terminal 
Field Coil - Right 

Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
1/4 Lock Washer 
#10-32x5/16 Rd. Hd. Screw 
#10-32 Hex. Nut 

Part 
No. 

GBM-21 
GC0-2000F 
GAR-171 

GR-:52 
* 

X-260 
X-864 

Drive End 

GBJ-1003C 
GAR-6:5 
GAR-54 
GBJ-3C 

GG-164 
BX-17:5 

X-196 
X-295 
X-489 

BX-100:5 

GBW-24B 
BX-715 
BX-794 

No. 
Us.ed Name of Part 

l 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assembly 
1 Snap Ring 
1 Felt �asher Retainer 
1 Drive Pulley 
1 #S Woodruff Key 
1 .669 Lock Washer 

Head Assembly & Parts Used With 

1 Drive End Head Assy. 
2 Felt Guard 
2 Brg. Retainer 
1 D.E. Head 
2 Felt Washe� 
:5 #10-32 Hex. Nut 
:5 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
1 1/4 Oiler - Press in Type 
:5 #10-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 10-7-37) 

Comm. End Plate Assembly & Parts Used With 

Assembly 
No. 

Drive 
Pulley 

( GBW-2002) 
GAR-73 
GAR-98A 
GBW-30 
GBW-31 
GBW-32 
GBW-1002A 
GBF-79 
GBW-45 
GCJ-26 
GBW-1012A:t 
12X-195 

BX-305 
X-489 

BX-888 
X-195 

BX-305 

1 Comm. End Plate Assembly 
1 011 Wick 
1 Wick Cover 
1 Comm. E n:i Cap Cover 
1 Gasket 
1 011 Guard 
1 Comm. End Plate Part Assy. 
1 Absorbent Bronze Brg. 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
5 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Preas in Type 
4 #8-32x5/16 Fill. Hd. Sc. 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

GC0-4801 
GC0-4801C 
GC0 -4801D 

None 
SP-ll74A 
SP-1234A 

NOTE:- VRB-4004B Current-Volta�e Regulator is 
used with but is not a part of this 
generator. 

* See table following parts list for part 
nQmber applying to assembly wanted. 

! Service Brush Set GBW-2012AS. 

Printed in U.S. A. 

"NOTE: Where part numbers are •hown in parcnthc•is 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

File in 
Equipment & Parts List Binder 



c:; 1J YY..IO!�A 

BX-SO:J 

lJEOKE/V END VIEW 

OF COM/'11./TAnJP 

ENOH£AO 

� GBW-45� 

HOLES 

G"W-40 

GC0-100? 

cco-rJtll 

X-847 

GK-'"" 
IC-821 

� 

� 

(j) 
() 
0 

I 

� 
(X) 
0 
__, 

:n 
0 

(j) 
m 
z 
m 
:;c 
)> 
--i 
0 
:;c 

r 
r 

c 
(/') 
--i 
:;c 
)> 
--i 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GC0-4802• 

GENERATOR PARTS LIST A,B,C 
GC0-4802, 

A,B,C 

Frame & Field Assembly & Parts Used With Armature Assembly &. Parts Used Wit� 

Par-t 
No, 

No. 
Used Name of Part 

1 2 3 4 5 
Frame Screw 

Part No. 
Ho. Used Name of Part 

GC0-20A 
(GC0-2030) 

GAA-32 
GAL-•1-4 
GAR-21 
GBW-34 
GBW-40 
GAA-2? 

X-84? 
GBW-58 
GBW-66 
GBW-6 7 
GC0-29 
GC0-1005 
GC0-1007 

IG-821 
GC0-1008 
GCT-25 
CCY-25 

GK-38 
MN-21 
SX-177 

X-193 
X-196 

BX-349 
BX-361 
BX-1377 
BX-177 

X-193 
X-196 
X-199 

8X-321 
BX-13?? 
comm. End 

DA-39 
GAB-188 
GAR-83A 
GBJ-25 
GBW-2049) 
GBW-45 
GBW-1012At 
GCJ-26 

X-195 
BX-305 
GR-32 

X-195 
X-295 

8X-305 
X-489 

BX-544 
SX-870 

2 
1 
1 
1 
1 
1 
l 
l 
l 
l 
1 
1 
2 
l 
l 
l 
l 
1 
1 
2 
2 
1 
1 
l 
1 
1 
1 
1 
1 
2 
2 
1 
1 

Frame & Field Assy. 
Terminal Post Top Ins. 
Field Connection Ins. 
Aligning Dowel 
Insulating Washer 
Lead Assy, 

'rerminal Post 
Terminal 

Terminal Post 
Term. Post Bottom Ins. 
Term. Post Insulation 
Pole Piece 
Field Coil Assy.-Comp. 

Field Coil Assy.-Left 
Terminal 

Field Coil - Right 
Insulat1n0 Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
§14 Lock washer 
�10 Lock Washer 
fflO Plain Washer 
1/4 Plaiu Washer 
#10-32 Hex, Nut 

#14-24 Hex. Nut 
#14 Lock Washer 
#10 Look Washer 
1/4 Lock Washer 
#l0-32x5/16 Rd. Hd. Screw 
#10-32 Hex. Nut 

Plf!.te Assembly & Parts Used With 
2 Flat Oil Guard 
2 Felt Washer 
1 Comm. End Cap Cover 
1 End Can Cover Gasket 
1 Comm. End Plate Assy. 
2 Brush Spring 
2 Brush - Main 
2 Brush Arm 
1 #B Lock Washer 
1 #B-32xl/4 Ra. Hd. Screw 
1 Felt Washer Retainer 
1 #B Lock Washer 
1 Ball Bearing - S.A.E. #203 
1 #8-32xl/4 Rd. Hd. Screw 
1 l/4 Oiler - Press in Type 
3 #10 Lock Washer 
3 #l0-32x5/l6 Fill. Hd. Screw 

* 1 
1 2 3 4 5 
Armature Shaft Spacer 
Armature Assy. GC0-2031F 1 

GAR-171 2 Snap Ring 
Armature Shaft Nut 
Felt Washer Retainer 
Drive PUlley 

GJ-320 1 
GR-32 1 

* 1 
* 1 #9 Woodruff Key - Hardened 

l/2-20 Hex. Nut * 1 
* 1 1/2 Skpf. Washer 

Drive End Head Assembly & Parts Used ''/i th 

GAR-1062 
GAR-62 
GAR-63 
GAR-64 

GG-164 
SX-173 

X:-295 
X-489 

BX-1003 
X-1270 

GB'J/-24 
X-?15 

SX-794 

1 Drive End Head Assy. 
1 Drive End Head 
2 Felt Guard 
2 Bearing Retainer 
2 Felt Washer 
3 #10-32 Hex . Nut 
1 Ball Bearing - S.A.E. #203 
1 l/4 Oiler - Press in Type 
3 #10-32x7/8 Rd. Hd. Screw 
3 #10 Skpf. washe r 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl l/4 Rd. Ed. Screw 
1 ¥10-32 Square Nut 

1 2 3 4 5 

(Issued 10-21-37) 

NOTE:- VRB-4010A Current-Voltage Regulator 
is used with but is not a part of 
this generator. 

1 2 3 �4��5�------------�--------------------

Assembly Shaft Drive Woodruff Hex. Skpf. 
No. Spacer Pull ey Key Nut Wash-er 

GC0-4802 GAR-159 None X-264B None None 
GC0-43G2A GAR -159 SP-277 X-264B X - 161 X-1500 
GC0-4 802B GAR-159 SP-278 X-264B X-161 X-1500 
GC0-4802C �!one SP-1285 X-264 X-161 X-1500 

* See table following parts list for part t Service Brush Set GBW-2012AS, 
number applying to assembly wanted. 

Printed in U.S. A. 

"NOTE: Where part numbers llre ahown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete put can be usembled u needed." 

File. in 
Equipment & Parts Lists Binder 



GC0-4802,A,B,C GENERATOR ILLUSTRATION 

t 

;�,�� ®E-
� 

' 

� 
� 

/ 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GC0-4803A GENERATOR PARTS LIST GC0-4803A 

Frame & Field Assy. & Parts Used With 

Part 
No. 

GC0-20B 
( GC0-2001B) 

GAA-32 
GAL-44 
GBW-34 
GBW-40 
GAA-27 

X-847 
GBW-58 
GBW-55 
GBW-67 
GC0-29 
GC0-1005 
GC0-1007 

IG-821 
GC0-1008 
GCT-25 
GCY-25 

GK-38 
MN-21 
2X-177 

12X-193 
12X-196 

2X-349 
2X-361 
2X-1377 
2X-177 

12X-193 
12X-196 
12X-199 

2X-321 
2X-1377 

No. 
Used Name of Part 

1 2 3 4.5 
2 Frame Screw 
1 Frame & Field Assy. 
1 Terminal Post Top Ins. 
1 Field Connection Ins. 
1 Insulating Washer 
1 Lead Assy. 
1 Terminal Post 
1 Terminal 
1 Terminal Post 
1 Terminal Post Bottom Ins. 
1 Terminal Post Bottom Ins. 
2 Pole Piece 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy. - Left 
1 Terminal 
1 Field Coil - Right 
1 Insulating Bushing 
1 Insulating Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
1 #10 Lock Washer 
1 #10 Plain Washer 
1 1/4 Plain Washer 
1 #10-32 Hex. Nut 
1 �14-24 Hex. Nut 
1 #14 Lock Washer 
2 #10 Lock ·.'/asher 
2 1/4 Lock Hasher 
1 #10-32x5/15 Rd. Hd. Screw 
1 #10-32 Hex. Nut 

Comm. End Plate Assy. & Parts Used With 

(GBW-2002B) 1 Comm. End Plate Assy. 
GAR-73 1 Oil Wick 
GAR-98B 1 Wick Cover 
GBIV-69 1 Gasket 
GB"N-72 1 011 Guard 
GBW-73 1 Oil Retaining Gasket 
GBW-1002C 1 Comm. End Plate Part Assy. 
GBF-79 1 Absorbent Bronze Brg. 
GBW-45 2 Brush Spring 
GCJ-26 2 Brush Arm 
GBW-1012At 2 Brush - Main 
GBW-1068B 1 Comm. End Cap Cover 
12X-195 5 #8 Lock Washer 

SX-305 1 #8-32xl/4 Rd. Hd. Screw 
2X-888 4 #8-32x5/16 Fill. Hd. Screw 

X-195 1 #8 Lock '.'lasher 
8X-305 1 #8-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

Armature Assy. & Parts Used With 

Part No. 
No. Used Name of Part 

GBM-21A 
GC0-2005F 
GAR-171 

GR-32 
SP-250 

X-260 
X-864 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assy. 
1 Snap Ring 
1 Felt Washer Retainer 
1 Drive Pulley 
1 #5 �Voodruff Key 
1 .669 Lock Washer 

Drive End Head Assy. & Parts Used With 

GAR-1198 
GAR-63 
GAR-64 
GAR-198 

GG-154 
BX-173 

X-196 
X-295 
X-489 

BX-1003 

GBW-24C 
2X-715 
2X-794 

Drive End Head Assy. 
Felt Guard 
Bearing Retainer 
Drive End Hefld 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Washer 

1 
2 
2 
1 
2 
3 
3 
1 
1 
3 

Ball Brg. - S.A.E. #203 
1/4 Oiler - Press in Type 
#10-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 
1 Head Band Assy. 
1 #10-32x1 1/4 Rd. ijd. 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 9-26-38) 

Screw 

NOTE:- VRB-40080 Current-Voltage Regulator 
is used with but is not a part of 
this generator. Prior to 1939 
production. 

VRB-4012A Current-Voltage Regulator 
is used with but is not a part of 
this generator. For 1939 Production. 

t Service Brush Set GBW-2012AS. 

Printed in U.S. A. Flleirt 

"NOTE: Where part numbers are shown in ftarenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

.llquipment & Parts List Binder 

,j 
j 



(j) 
TOJNSIILATL'D /_�!f • ,.-- \\ \ f'....r-.Rw-:&.., n 

0 
I 

.a::.. 
(X) 
0 
w 

> 

(j) 
m 

z 
m 

� 
-I 
0 
;;o 
-

r 
r 

c 
Vl 
-I 

� 
-I 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GC0-4804A GENE:l'l.TOR PARTS LIST "":-C0-4804.'1. 

Fran:e & Field Assy. & Parts Used Wit h Armat ure Assembly & Parts Used 'ili th 

Part No. Part Ho. 
No. Used Name of Part !Jo. Used Nane of Part 

GC0-20A 
( GC0-2001C) 

G • .U.-32 
GAL-44 
GB".'f-34 
GBW-40 
GAA-27 

X-847 
GBW-58 
GB'IT-6 6  
GBW-67 
GC0-29 
GC0-1005 
GC0-1007 

IG-821 
GC0-1008 
GCT-25 
GCY-25 

GK-38 
MN-21 
5X-l77 

X-193 
X-196 

8X-349 
SX-361 
5X-l377 
5X-l7? 

X-193 
X-196 
X-199 

8X-32l 
5X-l37? 

2 
l 
l 
l 
l 
l 
l 
l 
l 
l 
l 
2 
l 
l 
l 
l 
l 
l 
2 
2 
l 
l 
l 
l 
l 
l 
l 
l 
2 
2 
l 
l 

l 2 3 4 5 
Frame Screw 
Frame & Field As�. 

Terminal Post Top Ins. 
Field Conne'ction Ins. 
Insulating Washer 
Lead Assembly 

Terminal Post 
Terminal 

Terminal Post 
Term. Post Bottom Ins. 
Term. Post Bottom Ins. 
Pole Piece 
FIELD COIL ASSY.- C OMI'. 

Field Coil Assy.-Left 
Tenninal 

Field Coil - Right 
Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin �14-24 Hex. Nut 

14 Loc k Washer 
10 Lock Washer 
10 Plain Washer 

l/4 Plain Wash er 
#10-32 Hex. Nut 

#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
l/4 Lock Washer 
#
,
l0-32x5/l6 Rd. Hd. Screw 

#1_0-32 Hex. Nut 

GBM-21 
GC0-2006F 
GAR-l?l 

GR-32 
SP-263 

X-2 60 
X-864 

l 2 3 4 5 
l Arr.Ja ture Shaft Nut 
l ARJ.Til.TURE ASSE:TBLY 
l Snap Ring 
l Felt Washer J.etainer 
l Drive I'ulley 
l #5 Woodruff Key 
l • 669 Lock 'iiasher 

Drive End Head Assy. & ?arts Used 'di tll 

GAR-10? 6 
GA:::t-63 
GAR-64 
GAR-7 6  

GG-164 
8X-l?3 

X-196 
X-295 
X-489 

8X-l003 

GK/-24 
X-?15 

8X-?94 

l Drive End Head Assy. 
2 Felt Guard 
2 BearinG Retainer 
l Drive End Head 
2 Felt V/asher 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
l R\.LL DRG.- s._LE. #203 
l 1/4 Oiler - �ress in 

Tv-:Je 
3 l�l0-32x7 /B Rd. T�d. Cc. 

�iscellaneous Parts 

1 Head Band 
l #l0-32xl l/4 Rd. Hd. Screw 
l #l0-32 S'J.uare li"ut 

l 2 3 4 5 

(Issued 5-23-39) 

Conn. End Plate Assy. & Parts Used 'dith 

(GBW-2063) 
GAR-73 
GAR-98 
GBW-69 
GBW-72 
GBW-?3 
GBW-l012A* 
GB'N-l063A 
GBF-79 
GBW-45 
GC.T-26 
GBW:...l068B 

X-195 
SX-305 

X-888 
X-195 

SX-305 

l 
l 
l 
l 
l 
l 
2 
l 
l 
2 
2 
l 
5 
l 
4 
l 
l 

Corum. End Plate Assy. 
Oil Wick 
Wick Cover 
Gasket 
Oil Guar d 
Oil Retaining Gasket 
Brush - Main 
C.E. Plate Part Assy. 

ABSORBENT BRONZE ERG. 
Br ush Spring 
Brush Arm 

Corum. End Cap Cover �8 Lock Washer 
8-32xl/4 Rd. Hd. Screw 
8-32x5/l6 Fill. Hd. Sc. 

#a Lock Washer 
#B-32xl/4 Rd. Hd. Screw 
l 2 3 4 5 

* Service BRUSH SET GBW-2012AS. 

NOTE:- VRB-4008C Current-Val tage i\egulator 
is used with but is not a part of 
this generator. 

UNIT APPLICATION 

GC0-4804A Auburn 

Printed in U.S. A. Pile Itt 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

llquipment & P�rts List Binder 



�l,§[i) 

�� 

[l;m» 

�� 
� 

GBW-1063A 

BROKEN END VJEW Or 

COMMUTATOR END HEAD 

GAR.·73 

TO INSULATED! I' . I,:?:ii,W Ill ..r--- \\ \ "-. r. RW-CC7 

X-489 

� 

(j) 
() 
0 

I 

� 
()) 
0 
� 

)> 

(j) 
m 

z 
m 
;v 
)> 
--i 

0 
;v 
-

5P-GG3 r 
;--- r 

c 
(f) 
-i 
;v 
)> 
--i 

0 
z 



ELECTRIC AUTO-LITE EQCJIPMENT & PARTS LISTS 
GC0-4806A GENERATOR PARTS LIST GC0-4806A 

Frame & Field Assy. & Parts Used With Armature Assy. & Parts Used With 

Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

GC0-20B 
( GC0-2001B) 

GAA-32 
GAL-44 
GBW-34 
GBW-40 
GAA-27 

X-847 
GBW-58 
GBW-55 
GBW-57 
GC0-29 
GC0-1005 
GC0-1007 

IG-821 
GC0-1008 
GCT-25 
GCY-25 

GK-38 
MN-21 
2X-177 

l2X-l93 
12X-l95 

2X-349 
2X-35l 
2X-l377 
2X-177 

12X-l93 
l2X-l95 
12X-l99 

2X-32l 
2X-l377 

Comm. End 

( GB:'/-2002D) 
GAR-73 
GAR-98B 
GB7/-30B 
GBW-31 
GBW-72 
GBV/-73 
GB1li-1002G 
G:SF-79 
GB'/l-45 
GCJ-25 
GBW-1012At 
12X-195 

8X-305 
X-489 

2X-888 
X-195 

8X-305 

2 
1 
1 
1 
1 
l 
l 
1 
1 
1 
1 
2 
1 
l 
1 
l 
1 
1 
2 
2 
1 
1 
1 
l 
1 
1 
1 
1 
2 
2 
1 
1 

1 2 3 4 5 
Frame .screw 
Frame & Field Assy. 

Terminal Post Top Ins. 
Field Connection Ins. 
Insulating Washer 
Lead Assy. 

Terminal Post 
Terminal 

Terminal Post 
Terminal Post Bottom Ins, 
Terminal Post Bottom Ins. 
Pole Piece 
Field Coil Assy. - Comp. 

Field Coil Assy.-Left 
Terminal 

Field Coil - Right 
Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin �14-24 Hex. Nut 

14 Lock ·Nasher 
10 Lock Washer 

#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

#14-24 Hex. Nut 
#14 Lock Vlasher 
#10 Lock Washer 
1/4 Lock Washer 
#l0-32x5/16 Rd. Hd. Screw 
#10-32 Hex. Nut 

Plate Assy. & Parts Used With · 

l Comm. End Plate Assy. I 
1 Oil �ick 

I 1 Wick Cover 
1 Comm. End Cap Cover 

I 1 Gasket 
1 Oil Guard 
l Oil Retaining Gasket I 
1 Comm. End Plate Part Assy •11 
1 Absorbent Bror.ze Brg. 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 

1 5 #8 Lock ·aasher 
1 #8-32xl/4 Rd. Ed. Screw 1 

1 1/4 Oile:r - Press in Type I 4 #8-32x5/15 Fill. Hd. Screw 
1 #8 Lock Nasher 
l #8-32xl/4 Rd. Hd. Screw. l 

1 2 3 4 5 ' 

GBM-21A 
GC0-2047F 
GAR-171 
GCJ-93 

GR-32 
SP-260 

X-260 
X-864 

Drive End 

GAR-ll98 
GAR-53 
GAR-54 
GAR-198 

GG-164 
BX-173 

X-196 
X-295 
X-489 

SX-1003 

1 2 3 4 5 
1 Armatur<'· Shaft Nut 
1 Armature Assy. 
1 Snap !Ung 
1 Clutch 
1 Felt Washer Retainer 
1 Drive Pulley 
1 #5 Woodruff Key 
1 .559 Lock Washer 

Head Assy. & Parts Used With 

1 Drive End Head Assy; 
2 Felt Guard 
2 Bearing Retainer 
1 Drive End Head 
2 Felt Vlasher 
3 #10- 32 Hex. Nut 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
1 1/4 Oiler - Press in Type 
3 #l0-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 

GBW-24C 1 Head Band Assy. 
2X-715 1 #l0-32xl 1/4 Rd. Hd, Screw 
2X-794 1 #10-32 Square Nut 

1 2 3 4 5 

{Issued 9-26-38} 

! Service Brush Set GB'!/-2012AS. 

NOTE:- VRB-4012A Current-Voltage Regulator 
is used with but is not a >part of 
this generator. 

Printed in U.S. A. File irt 

"NOTE: Where part numh<!rs are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



[j]Ml� 

GBr- 79 

� i I 

� 

8ROI'(CN END V/EW 
OF C0/'11"1 END H£;"10 

TO /NSt/LA TED 
BRUSH 1 

.5P·C60 

(j) 
n 
0 

I 

� 
co 
0 
0. 

)> 
(j) 
m 

z 
m 

s; 
-1 

0 
;:;v 

r 
r 

c 
(f) 
-I 
;:;v 
)> 
-1 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GC0-4807A GENERATOR PARTS LIST GC0-4807A 

Frame & Field Assembly & Parts Used With 

Part 
No. 

GC0-20B 
( GC0-2040 ) 

GAA-32 
GAL-44 
GB\'i-34 
GBW-40 
GAA-27 . 

X-847 
GBW-58 
GBW-55 
GBW-67 
GC0-29 
GC0-1005A 
GC0-1007 

IG-821 
GCO-lOOBA 
GCT-25 
GCY-25 

GK-38A 
MN-21 
2X-177 

l2X-193 
12X-196 

2X-349 
2X-361 
2X-13?? 
2X-17? 

12X-193 
12X-l96 
l2X-199 

2X-32l 
2X-1377 

No. 
Used Name of Part 

1 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assy. 
1 Term. Post Top Ins. 
1 Field Connection Ins. 
1 Insulating Washer 
1 Lead Assembly 
1 Terminal Post 
1 Terminal 
1 Terminal Post 
1 Term. Post Bottom Ins. 
1 Term. Post Bottom Ins. 
2 Pole Piece 
1 FIELD COIL ASSY. - C01�. 
1 Field Coil Assy.-Left 
1 Terminal 
1 Field Coil - Right 
1 Insulating Bushing 
1 Insulating Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
1 #10 Lock Vlasher 
1 #10 Plain Washer 
1 1/4 Plain Washer 
1 #10-32 Hex. Nut 
1 #14-24 Hex. Nut 
1 #14 Lock 'liasher 
2 #10 Lock Washer 
2 1/4 Lock V/asher 
1 #10-32x5/16 Rd. H d. Sc. 
1 #10-32 Hex. Nut 

Comm. End Plate Assembly & Parts Used With 

( GBW-2002B ) 1 Comm. End Plate Assy. 
GAR-73 1 Oil Wick 
GAR-98B 1 Wick Cover 
GBil-69 1 Gasket 
GBW-72 1 Oil Guard 
GBV/-73 1 Oil Retaining Gasket 
GBW-1002C 1 Comm. End Plate Part 

GBF-79 
GBW-45 
GCJ-26 
GBW-1012At 
GBW-1068B 
12X-195 

8X-305 
2X-888 

X-195 
BX-305 

1 
2 
2 
2 
1 
5 
1 
4 
1 
1 

Assembly 
ABSORBENT BRONZE BRG. 
.arush Spring 
Brush Arm 

Brush - Main 
Comm. End Cap Cover 
/1-8 Lock Washer 
#B-32xl/4 Rd. Rd. Sc. 
#8-32x5/16 Fill. Rd. Sc. 

/18 Lock Washer 
#8-32x1/4 Rd. Hd. Screw 
1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used 

GBM-21A 1 
GC0-2006F 1 
GAR-171 1 

GR-32 1 
SP-250 1 

X-250 1 
X-864 1 

Drive End Head 

GAR-1198 1 
GAR-63 2 
GAR-64 2 
GAR-198 1 

GG-164 2 
87::-173 3 

X-196 3 
X-295 1 
X-489 1 

8X-1003 3 

Name of Part 
1 2 3 4 5 

Armature Shaft Nut 
ARMATURE ASSEMBLY 

Snap R ing 
Felt Washer Retainer 
Drive Pulley 
#5 Woodruff Key 
.659 Lock Washer 

Assembly & Parts Used VIi th 

Drive End Head Assy. 
Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock washer 
BALL BRG. - S.A.E. #203 
1/4 Oiler-Press in Type 
#l0-32x7/8 Rd. Rd. Sc. 

GBV/-24C 
2X-715 
2X-794 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Sc. 
1 #10-32 Square l'Tut 

1 2 3 4 5 

( Issued 2-27-39 ) 

NOTE:- VRB-4012A-l CURRENT-VOLTAGE R EGULATOR 
is used with but is not a part of this 
generator. 

t SERVICE BRUSH SET GB1fl-2012AS. 

UNIT APPLICATION 

GC0-4807A Packard 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete pan can be assembled as needed." 

Equipment & Parts Llst Binder 



�� 

ARMRTURl TER/'11/tllt. 

GC0-460?A 
F.Lt: A-637 

(j) 
() 
0 

I 

� 
00 
0 
......... 

)> 

(j) 
m 

z 
m 
:;;c 

)> 
-I 

0 
:;;c 

r 
r 

c 
(f) 
-1 
:;;c 
)> 
-I 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCP-4801 GENERATOR PARTS LIST GCP-4801 

Frame & Field Assy. & Parts Used With Armatur e Assembly & Parts Used Viith 

Part 
No. 

( GB\'/-2053) 
GAA-32 
GAL-44 
GB'.V-29 
GE.ii-34 
GBW-40 
GAA-27 

X-847 
GB . .'v'-58 
GB;'/-66 
GBU-57 
GBW-l005A 
GBW-l007A 

IG-821 
G:!:f.1-l008 
GCT-25 
GCY-25 

GK-38B 
MN-21 
8X-l77 

l2X-193 
l2X-195 

S:X:-349 
S:X:-361 
81.-1377 
GY-20 
SX-177 

12X-l93 
l2X-l96 
12X-l99 

BX-321 
8X-l377 

No. 
Used 

1 
l 
1 
2 
1 
1 
l 
l 
1 
l 
1 
1 
1 
l 
1 
l 
1 
2 
2 
l 
l 
l 
l 
1 
l 
2 
1 
1 
2 
2 
1 
l 

Name of Part 
l 2 3 4 5 
Frame & Field Assy. 

Term. Post Top Ins ulation 
Field Connection Ins. 
Pole Piece 
Insulating ','lasher 
Lead Assy. 

Terminal Post 
·rermina l 

Terminal Post 
Term. Post Bottom Ins. 
Term. Post Bottom Ins. 
Field Coil Assy. - Comp. 

Field Coil Assy.-Left 
Terminal 

Field Coil - Right 
Insulating Bushing 
Insulating Bush ing 
Pole Piece Screw 
Dowel Pin 
#14-24 He4. Nut 
#14 Lock Washer 
1110 Lock Washer 
/flO Plain Washer 
l/4 Plain 'ilasher 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
1/4 Lock ·,;asher 
#10-32x5/l6 Rd. Hd. Screw 
#10-32 Hex. Nut 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GAR-1170 1 Oil Thrower 
GCP-2052F 1 Armature Assembly 

Drive End 
GAR-1162 
GAR-95 
GAR-162 

GX-9 
GlC-10 

X-196 
8X-311 

X-378 

X-489 

Head Assy. & Parts Used ','lith 

1 Drive End Head Assy. 
1 Felt �asher 
1 Drive End Head 
1 D. E. Packi�� Retainer 
1 Gasket 
3 #10 Lock Washer 
3 #10-32x3/B Rd. Hd. Sc. 
1 Ball Brg. - S.A.E. #204 

Oil Seal 
1 1/4 Oiler Press in Type 

Miscellaneous Parts 

GBW-24B 
8X-715 
SX-794 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 11-21-38) 

Comm. End Plate Assy. & Parts Used With 

(GCP-2051) 
GAR-73 
GAR-98A 
GBV/-69 
GB'!/-72 
GBW-73 
GBW-l012Al 
GB'N-l051A 
GBF-79 
GB'N-45 
GCJ-26 
GB'ii-1058 
12X-l95 

SX-305 
BX-888 

X-195 
BX-305 

1 
1 
1 
1 
l 
1 
2 
1 
l 
2 
2 
1 
5 
1 
4 
l 
1 

Camm. End Plate Ass.y. 
Oil Wick 
Wick Cover 
Gasket 
Oil Guard 
Oil Retaining Gasket 
Brush - Main 
Comm. �nd Plate Part Assy. 

Absorbent Bronze Brg. 
Brush Spring 
Brush Arm 

Comm. �nd Cap Cover 
#8 Lock "1/asher 
#8-32xl/4 Rd. Hd. Screw 
#8-32x5/16 Fill. "Hd. Sc. 

#8 Lock ·,vasher 
#8-32xl/4 Rd. Rd. Screw 
1 2 3 4 5 

NOTE:- VRB-4006A Current-Voltage Regulator 
is used with but is not a part of 
this generator. 

l Service Brush Set GBW-2012AS. 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 



GAR·73 

L!lll'OI<EN�NO VIEW 
CCY"'MuTA7()1i! ENDNEAD 

-� 

�9 
C

H 

FIELD TE�MINIIL 

� 

(j) 
() 
""tJ 

I 

� 
(X) 
0 
� 

(j) 
m 
z 
m 
:::0 
)> 
-I 

0 
:::0 

r 
r 

c 
(f) 
-I 
:::0 
)> 
-1 -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCP-4802 GENERATOR PARTS LIST GCP-4802 

Frame & Field A ssy. & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

( GBW-3059) 
G.A.A.-32 
GAL-44 
GB'X-29 
GBW-34 
GBW-58 
GBW-62 
GAA-27 

X-847 
GBW-66 
GBW-67 
GBW-2005 
GBW-2007 
GBYI-2008 

X-847 
GCT-25 
GCY-2 5 

GK-38B 
MN-21 
SX:-177 

12X-193 
12X:-l96 

SX-349 
8:·�-351 
BX-1377 
GY-20 
8X-177 

l2X-l93 
12X-196 
l2X-l99 

8X-321 
SX-1377 

No. 
Used Name of Pert 

1 2 3 4 5 
1 Frame & Field Assy. 
1 Term. Post Top Ins. 
1 Field Connection Ins .  
2 Pole Piece 
1 Insulating Washer 
1 Terminal Post 
1 Lead Assy. 
1 Terminal Post 
1 Terminal 
1 Term. Post Bottom Ins. 
1 Term. Post Bottom Ins .  
1 Field Coil Assy. - Camp. 
1 Field Coil - Left 
1 Field Coil Assy.-Right 
1 Terminal 
1 Insulating Bushing 
1 Insulating Bushing 
2 Pole Piece Screw 
2 Dowel Pin • 

1 #14-24 Hex. Nut 
1 t,l4 Lock Washer 
1 #10 Lock Washer 
1 #10 Plain Washer 
1 1/4 Plain Washer 
1 #10-32 Hex. Nut 
2 Frame Screw 
1 �14-24 Hex. Nut 
1 14 Lock Washer 
2 10 Lock Washer 
2 1/4 Lock Washer 
1 /110-32x5/l6 Rd. Hd. Screw 
1 #10-32 Hex. Nut 

Part No. 
lfo. Used Name of Part 

1 2 3 4 5 
GAR-1170 
GCP-3052F 

1 on Thrower 
1 Armature Assembly 

Drive End Head A ssy . & Parts Used '.Vi th 

GAR-1162 1 Drive End Head Assy. 
GAR-95 1 Felt Washer 
GAR -162 1 Drive End Head 

GX-9 1 D. E. Packing Ret ainer 
GX-10 1 Gasket 

X-196 3 /110 Lock Washer 
SX-311 3 #l0-32x3/8 Rd. Rd. Sc. 

X-378 1 Ball Brg. - S.A.E. #204 
Oil Seal 

X-489 1 l/4 Oiler - Press in Type 

GBI1-24B 
SX-715 
SX-794 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 R d. Hd. Screw 
1 #10-32 Squere Nut 

1 2 3 4 5 

(Issued 11-21-38) 

Comm. End Plate Assy. & Parts Used With 

(GBW-3051) 
GAR-73 
GJ..R-98A 
G:9W-69 
GBW-72 
G:9W-73 
GBW-lOl�t 
GBW-l051B 
GBF-79 
GBW-45 
GC.T-26 
GBW-l068B 
l2X-195 

SX-305 
SX-888 

X-195 
8X-305 

1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
5 
1 
4 
1 
1 

Camm. End Plate Assy. 
Oil ·.uck 
'ilick Cover 
Gasket 
Oil Guard 
Oil Retaining Gasket 
Brush - Main 
Comm. End Plate Part Assy. 

Absorbent Bronze Erg. 
Brush Spr ing 
Brush Arm 

Comm. End Cap Cover 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Sc. 
#B-32x5/16 Fill. Ed. Sc. 

#B Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

NOTE:- VRB-4006A Current-Voltage Regulator 
is used with but is not a part of 

this generator. 

t Service Brush Set G�S-2012AS. 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 



""'�'-z·l�/7 lft1l )�II 
\� 

6AR-73 

t!JR!OKEN END VIEW 
COMMUTATO/f! END H£AD 

6X-32t 
r--;;;-;E:GULATOR 
I \ GBW-58 

T£/i2NINA,L ''F " 
! ,..----

\' 

OBW-2003 
5BW-2008 

� 

J-'� /C:s 

(j) 
() 
""0 

I 
� 
(X) 
0 
t\..) 

(j) 
m 
z 
m 
;:v 
> 
-; 
0 
;:v 

r 
r 

c 
(/) 
-; 
;:v 
> 
-; 
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCR-4802,N GENERATOR PARTS LIST GCR-4802,N 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

1 2 3 4 5 
GCS-20 2 Bolt, Thru 

(GCR-2032) 1 Frame & Field Assy. 
GAA-32 1 Washer, Ins. Arm. Term., 

Outer 
GAL-44 1 Insulation, Field Connection 

GBW-34 1 Washer, Ins., Field Term., 
Outer 

GBW-40 1 Lead Assembly 
GAA-27 1 Stud, Arm. Term. #14-24 

X-847 1 Terminal 
GBW-66 1 Insulation, Square, Arm. 

Terminal 
GBW-67 1 Insulation, Square, Field 

Terminal 
GCR-1005 l Coil Assy ., Field, Comp. 
GBW-58 1 Stud, Field Term. #10-32 
GCR-1007 1 Coil A::.sy ., Field, Left 

IG-821 1 Terminal 
GCR-1008 1 Coil, Field, Right 
GCT-25 1 Bushing, Ins., Arm. Term. 
GCY-25 1 Bushing, Ins., Field Term. 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 

8X-177 2 Nut, Arm. Term., Hex., 
#14-24 

X-193 2 Lock Washer, Arm. Term., 
#14 

X-196 2 Lock Washer, Field Term., 
#10 

BX-349 1 Washer, Field Term., Plain, 
#10 

SX-361 1 Washer, Arm. Term., Plain, 
1/4 

8X-1377 2 Nut, Field Term., Hex., #10-3 
X-196 1 Washer, Lock, Ground Sc ., #10 
X-199 2 Washer, Lock, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd., 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 
DA-39 2 Washer, Plain, Felt Retaining 
DA-132 1 Washer, Felt, C.E. Outer 

GAB-188 1 Washer, Felt, C.E. Inner 
GAR-82 1 Deflector, Air 
GAR-83A 1 Cover, Comm. End 

GBJ-25 1 Gasket, C.E. Cover 
GBW-2038B 1 Head Assy., Comm. End 
GBW-45 2 Spring, Brush 
GBW-1012At 2 Brush 

GCJ-26 2 Arm, Brush 
8X-66 3 Screw, Air Deflector, Flat Hd., 

X-195 
X-295 

SX-305 

2 
1 
2 

#10-32x1/2 
Lock Washer, Brush Lead, #8 
Bearing, Ball, SAE #203 
Screw, Brush Lead, Rd. Hd., 
#8-32x1/4 

Comm. End Head Assembly (Con't.) 

Part No. 
No. Used Name of Part 

X-489 1 
BX-726 3 

X-1270 3 
X-1621 3 

1 2 3 4 5 
Oiler, Hinge Top, Press in, 1/4 
Screw, Attaching, C.E. Cover, 
Bdg. Hd., #10-32x7j16 
Washer, Skpf., C.E. Cover Sc., #10 
Washer, Skpf ., Air Deflector Screw 
#10 

Armature Assembly & Parts Used With 
DG-1144 1 Oil Thrower 

GBM-21 1 Nut, Armature Shaft 
GCR-2033F 1 Armature Assembly 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
SP-96C 1 Fan, Ventilating 

X-157 1 Nut, Armature Shaft, Hex., 1/2-20 
X-258 1 Key, Woodruff, #3 
X-263 1 Key, Woodruff, #8 
X-358 1 Washer, Plain, Arm. Shaft, 1/2 
X-404 1 Pin, Cotter, 3 j32x1 
X-864 1 Lockwasher, Arm. Shaft 

Drive End Head Assembly & Parts Used With 
GAR-1192 1 Head Assy ., Drive End 
GAE-47 1 Retainer, Bearing 
GAR-192 1 Head 

8X-66 3 Screw, Retainer, Flat Hd., 
#10 -32x1j2 

X-378 1 Bearing, Ball, Shielded, SAE 
#204 

X-1621 

GBW-24B 
X-715 

8X-794 

3 Washer, Retainer Sc ., s;�.pf ., 
#10 

Miscellaneous Parts 
1 Band, Cover 
1 Screw, Cover Band, Rd. Hd., 

#10-32x1 1/4 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

Assembly 
No. 

GCR-4802 
GCR-4802N 

(Issued 5-10-45) 

Regulator 

VRS-4005A 
VRS-4008A 

t Brush Set, Service GBW-2012AS. 

NOTE:- • Current-Voltage Regulator is used with 
but is not a part of this generator. 

• See table following parts list for part number 
applying to assembly wanted. 

1 2 3 4 5 Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed."" 

Equipment & Parts List Binder 



GCR-4802,N GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCS-4801 GENERATOR PARTS LIST GCS-4801 

Frame &: Field Assembly &: Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GC0-20A 
( XS-2001) 

GAL-44 
GAL-148 
GAR-211 
GC0-29 
GCS-1005 
3CS-1007 
GAL-296 

X-755 
X-1425 
X-976 

GCS-1008 
X-755 

GK-38 
MN-21 

X-199 

Comm. End 
DA-39 
DA-70 

GAR-83A 
GBJ-25 

( JCM:-2031) 
GCJ-51 

GCJ-1012:1: 
GCJ-1013:1: 
GCJ-1014 
GBW-45 
GCJ-26 
GCM-1031 
GBW-45 
GCJ-26 

X-195 
8X-305 
8X-311 
GR-32 
GR-35 

X-195 
X-295 

8X-305 
X-489 
X-544 

8X-870 

No. 
Used 

2 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
2 

Name of Part 
1 2 3 4 5 
Frame Screw 
Frame. &: Field Assy. 

Field Connection Ins. 
Aligning Dowel 
Ins. Bushing 
Pole Piece 
Field Coil Assy.-Comp. 

Field Coil Assy.-Left 
C.B. Lead Assy. 

Terminal 
Terminal 

Terminal 
Field Coil Assy.-Right 

Termtnal 
Pole Piece Screw 
Dowel Pin 

1/4 Lock Washer 

Plate AsseMbly & Parts Used With 
2 Flat Oil Guard 
1 Armature Shaft Nut 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Comrn. End Plate Assy. 
1 3rd Br ush Plate Retaining 

Spring 
2 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
2 
2 
1 
2 
1 
3 
3 

Brush - Main 
Brush - T hird 
3rd Brush Plate Assy. 

Brush Spring 
Brush Arm 

Comm. End Plate Part Assy 
Brush Spring 
Brush Arm 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. Sc. 
#10-32x3/8 Rd. Hd. Sc. 

Felt Washer Retainer 
Felt '.'lasher 
#8 Lock Washer 
Ball Br�. - S.A.E. #203 
# 8-32xlj4 Rd. Hd. Sc. 
1/4 Oiler - Press in Type 
#10 Lock 'Hasher 
#10-32x�/l6 Fill. Rd. Sc. 
1 2 3 4 5 

Part 
No. 

GAR-159 
GCS-2006F 
GAR-171 

GR-32 
X-264B 

Drive End 

GAR-1062 
GAR-62 
GAR-63 
GAR-64 

GG-164 
6X-173 

X-295 
X-489 

6X-l003 
X-1270 

GBW-l024A 
TC-4302A 

X-196 
BX-321 

X-715 
8X-794 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Spacer 
1 Armature Assy. 
2 Snap Ring 
1 Felt Washer Retainer 
1 #9 Spec 1a 1 .Voodruff Key 

Head Assembly & Parts Used ·nth 

1 rri ve End Head Assy. 
1 Lrive End Head 
2 Felt Guard 
2 Bearing Retainer 
2 Felt 'Nasher 
3 #10-32 Hex. Nut 
1 Ball Brg.-S.A.E. #203 
1 1/4 01ler - Press in Type 
3 #10-32x7/ 8 Rd. Hd. Sc. 
3 #10 Skpf. Washer 
Miscellaneous Parts 
1 Head Band Assy. 
1 Two Charge Regulator & Circuit 

Breaker 
4 #10 Lock Washer 
4 #10-32x5/16 Rd. Hd. Sc. 
1 #10-32xl �4 Rd. Hd. Sc. 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 12-14-37) 

l Service Brush Set GCJ-20123. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts Ust Binder 



pmti 
!p-i 

' ''i1ililli tl·.�� 
VM-.39 OA 70 

GR-3.5 BX-870 

� 

SIX VENT!L A rt/'IICi 
THRU rACE. 

TO R[CULA TOR 
TERMINAL ".A-

TO RCGULA TOR 
� -· 

l++ I ll � Ill/_.{]-

(j) 
() 
Vl 

I 

.e:.. 
00 
0 ...... 

(j) 
m 
z 
m 
:;:c 
)> 
-i 
0 
:;:c 
r 
r 
c 
Vl 
-i 
:;:c 
)> 
-i -
0 
z 



ELECTRIC AUTO-LI1'E EQUIPMENT & PARTS LISTS 
GCS-4802 GENERATOR PARTS LIST GCS-4802 

Fr�e & Field A ssembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GC0-20A 
(GCS-2034) 

GAG-125 
GAL-44 
GAR-211 
GC0-29 
GCS-l005A 
CCS-l007A 

GAL-289 
X-755 
X-1425 
X-976 

GCS-1008A 

X-767 
GK-38 
MN-21 
BX-11:3 

X-203 
X-199 

Comm. End 
DA-22 
DA-39 
DA-60 

GA.T-79 
GBJ-25 
GBJ-32 

( GCS-2031) 
GBW-1012Al 
GCJ-51 

GCJ-1013� 
GCJ -1014 
GBW-45 
GCJ-26 
GCM-1031 
GRW-45 
GCJ -26 

X-195 
8X-305 
8X-311 
GR-35 

X-195 
X-199 
X-295 

8X-305 
X-489 
X-544 

8X-870 

No. 
Used Name or Part 

l 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assy. 
l Mounting Bracket 
l Field Connection Ins. 
l Insulating Bushing 
2 Pole Piece 
l Field Coil Assy. - Comp. 
1 Field Coil As�y. -

Left 
1 C.B. Lead Asay. 
l ·T erminal 
l Terminal 
I Terminal 
1 Field Coil Assy. -

Right 
l Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
2 5/16-24x5/8 Hex. Hd. Sc. 
2 5/16 Lock Washer 
2 l/4 Lock Washer 

Plate Assembly & Parts Used With 
1 Bearing Retaining Washer 
1 Flat Oil Guard 
1 Bearing Retaining Screw 
1 Bearing Spacer 
1 End Cap Cover Gasket 
1 Comm. End Cap Cover 
1 Comm. End Plate Assy. 
2 Brush - Main 
1 3rd Brush Plate Retain'g 

Spring 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
2 
l 
1 
2 
1 
3 
3 

Brush - Third 
3rd Brush Plate Assy. 

Brush Spring 
Brush Arm 

Comm. End Plate Part Assy. 
Brush Spring 
Brush Arm 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
#10-32x3/8 Rd. Hd. Screw 

Felt Washer 
#8 Lock Washer 
1/4 Lock Washer 
Ball Br�. - S.A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10 Lock Washer 
#10-32x5/16 Fill. Hd. Sc. 
1 2 3 4 5 

Part 
No. 

GCS-2036F 
GAR-171 

GJ-179 
GR-32 
SP-96 

X-160 
X-205 
X-258 
X-261 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Assembly 
2 Snap Ring 
1 7/16 Plain Washer 
2 Felt Washer Retainer 
1 Ventilating Fan 
1 7/iS-20 Hex. Nut 
1 7/16 Lock Washer 
1 #3 WoodrUff Key 
1 #6 Woodruff Key 

Drive End Bead Assembly & Parts Used With 

GAR-1062B 
GAR-62A 
GAR-63 
GAR-64 

GG-164 
8X-173 

X-295 
X-489 

BX-1003 
X-1270 

GBW-1024A 
TC-4302A 

X-196 
8X-321 

X-715 
SX-794 

1 Drive End Head A ssy. 
1 Drive End Head 
2 Felt Guard 
2 Bear:i.ng Retainer 
2 Felt Washer 
3 #10-32 Hex. Nut 
l Ball Brg. - S.A.E. #203 
1 l/4 Oller - Press in 

Type 
3 #l0-32x7/8 Rd. Hd. Screw 
3 #10 Skpf. Washer 
Miscellaneous Parts 
1 Head Band Assembly 
1 Two Charge Regula tor 
4 #10 Lock Washer 
4 #10-32x5/16 Rd. Hd. Screw 
1 #10-32x1 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 11-18-36) 

l Service Brush Set GbW-2012BS. 

Printed in U.S. A. File ia 

"NOTE: Where part numbers are shown in parenthesis 
tbey are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment It Pans Lisu BiDder 



GCJ·/014 

IX V£NTIL A TINCi 

rHRU FACE 

= = 

� 

G.AL-44 

TO RfGULATOR 

TERMINAL�,--

(j) 
(') 
V) 

I 

,.. 
(X) 
0 
� 

(i) 
m 

z 
m 

� 
:::0 

-

r 
r 

c 
V) 
-1 

� -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCS-4803A,B, GENERATOR ?ARTS LIST C,D GCS-4803A,B,C,D 

Frame & Field Assy. & Parts Used With AITI.ature Assembly & Pa::-ts Used 'llith 

Part No. 
No. Used Name of Part 

GC0-20A 
(GCS-2001) 

GAL-44 
GAL-148 
GAR-211 
GC0-29 
GCS-1005 
GCS-1007 
GAL-296 

X-755 
X-1425 
X-976 

GCS-1008 
X-767 

GK-38 
MN-21 

X-199 

1 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assembly 
1 Field Connection Ins. 
1 Aligning Dowel 
1 Insulating Bushing 
2 Pole Piece 
1 FIELD COIL ASSY.- Camp. 
1 Field Coil Assy.-Left 
1 c. B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
2 1/4 Lock Washer 

Conn. End Plate Assy. & Parts Used With 

DA-39 
DA-70 

GAR-83A 
GB.T-25 

(GCM-2031) 
GCJ-51 

GCJ-1012� 
GCJ-1013t 
GCJ-1014 
GBW-45 
GCJ-26 
GCM-1031 
GBW-45 
GCJ-26 

X-195 
8X-305 
8X-311 
GR-35 

X-195 
X-295 

8X-305 
X-489 
X-544 

BX-870 

2 
1 
1 
1 
1 
1 

2 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
2 
2 
1 
2 
1 
3 
3 

Flat Oil Guard 
ArwRture Shaft Nut 
Conn. End Cap Cover 
End Cap Cover Gasket 
Comm. End Plate Assembly 

3rd Brush Plate Retaining 
Spring 
Brush - Main 
Brush - Third 
3rd Brush Plate Assembly 

Brush Spring 
Brush Arm 

C. E. Plate Part Assy. 
Brush Spring 
Brush Arm 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
#l0-32x3/8 Rd. Hd. Sc. 

Felt Washer 
#8 Lock Washer 
BALL BEARING - S.A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10 Lock Washer 
#10-32x5/l6 Fill. Hd. Screw 
1 2 3 4 5 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
Arr:mture Sl1aft Nut 
ARI!ATURE ASSEI.:BLY 

GBM-21 1 
GCS-2037F 1 
GAR-171 2 Snap Ring 

GR-32 2 Felt Washer Retainer 
Drive Pulley * 1 

X-260 1 #5 Woodruff Key 
.669 Lock '/lasher X-864 1 

Drive End Head Assy. & Parts Used With 

GAR-1062B 
GAR-62A 
GAR-63 
GAR-64 

GG-164 
8X-173 

X-295 
X-489 

8X-1003 
X-1270 

GBW-1024A 
TC-4302A 

X-196 
BX-321 

X-715 
BX-794 

1 Drive End Head Assembly 
1 Drive End Head 
2 Felt Guard 
2 Bearinc; Retainer 
2 Felt Washer 
3 #10-32 Hex. Nut 
1 BALL BRG. - S.A.E. #203 
1 1/4 Oiler - Press in Type 
3 #l0-32x7/8 Rd. Hd. Screw 
3 #10 Skpf. Vlasher 

Miscellaneous Parts 

1 
1 
4 
4 
1 
1 

Head Band Assembly 
TWO CHARGE REGUL\TOR 
#10 Lock ':/asher 
#l0-32x5/lG Rd. Hd. Screw 
#l0-32xl 1/4 Rei. Ik. ScreVl 
#10-32 Square Nut 
1 2 3 4 5 

(Issued 7-31-40) 

Assembly 
No. 

Drive 
Pulley 

GCS-4803A 
GCS-4803B 
GCS-4803C 
GCS-4803D 

SP-241 
SP-199 
SP-157 
SP-135 

� Service BRUSH SET GDF-2 012S. 

* See table following parts list for part 
number applyinc; to assenbly wanted. 

UNIT APPLICATION 

GCS-4803A, Brockwa¥ 
B, C LD 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



� 

-X-48S 

S!.JJ.. 

/r:j\11"� 
(
[,,a

l 

GAR 

� I .. 

\ ·� \DA 70 \ \DA .39 

BX-870 \GR-35 

/!;! .. £.!! .... 101.3 

f..!d.....!!2!. 

� 

GC.S 1007 

Gl<:. 3B 

10 JN5ULAT£ 

NIAitl 8kU51-I 

� 

TO R�GULA TOR 

TERMINAL A 

� 

� 

� 

� �� .. 2;H ___ .�. I �Mil �-��': :::� 
. �··� � p 

·. 
X · 29S I 

��X-173 

)(-JC70 

@ 

() 

Vl 
I 

� 
00 
0 
w 
)> .... 

,CD 
.... n 

0 

(j) 

m 
z 

m 

;o 

)> 

-i 

0 

;o 

-

r 
r 
c 

Vl 

-i 

:;:o 

)> 

-i 

0 

z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCS-4804A, GENERATOR PARTS LIST B,C 

GCS-4804A, 
B,C 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GC0-20A 
( GCS-2048) 

GAL-44 
GAR-211 
GC0-29 
GCS-1005A 
GCS-1007A 
GAL-289 

X-755 
X-1425 
X-976 

GCS-1008A 
X.-767 

GK-38 
MN-21 

X.-199 

1 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assy. 
1 Field Connection Ins. 
1 Ins. Bushing 
2 Pole Piece 
1 FIELD COIL ASSY. - COMP. 
1 Field Coil Assy.-Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
2 1/4 Look Washer 

Comm, Bnd Plate Assembly & Parts Used With 
(GCM-2002A) l Comm, End Plate Assy. 

GAR-73 1 Oil Wick 
GAR-98 l Wick Cover 
GBW-69 l Gasket 
GBW-72 1 Oil Guard 
GBW-73 1 Oil Retaining Gasket 
GBW-1068B l Comm. End Cap Cover 
GCJ-51 l 3rd Brush Plate Retaining 

GCJ-l012t 
GCJ-l013t 
GCJ-1014 
GBW-45 
GCJ-26 
GCM-1002C 
GBF-79 
GBW-45 
GCJ-26 

X.-195 
BX-305 
8X.-3ll 
BX-888 

X.-195 
BX-305 

Spring 
2 Brush - Main 
l Brush - Third 
l 3rd Brush Plate Assy, 
l Brush Spring 
l Brush Arm 

l Comm. End Plate Part Assy, 
1 ABSORBENT BRONZE BRG, 
2 Brush Spring 
2 Brush Arm 

5 #8 Lock W asher 
l #8-32xl/4 Rd. Hd. Screw 
l #l0-32x3/8 Rd. Hd. Screw 
4 #8-32x5/l6 Fill. Hd. So. 
2 #8 Lock Washer 
2 #8-32xl/4 Rd. Hd, Screw 

l 2 3 4 5 

Armature Assembly & Parts Used '.'11th 
Part No. 

No. Used Name of Part 
l 2 3 4 5 

GBM-21 1 Armature Shaft Nut 
GCS-2049F 1 ARMATURE AS�:BLY 

GAR-171 1 Snap Ring 
GR-32 1 Felt Washer Retainer 

* 1 Drive Pulley 
X-260 l #5 Woodruff Key 
X-864 l ,669 Lock Washer 

Drive End Head Assembly & Parts Used With 

GBJ-l003E 1 D�·ive End P.ead Assy. 
GAR-63 2 Felt Guard 
GAR-64 2 Bearing Retainer 
GBJ-3E 1 D.E. Head 

GG-164 2 Felt Washer 
SX-173 3 #10-32 Hex. Nut 

X-196 3 #10 Lock V/asher 
X-295 1 BALL BRG. - S.A.E. #203 
X-489 l 1/4 Oiler-Press in Type 

8X-l003 3 #l0-32x7/8 Rd. Ed. So. 

GBW-1024A 
TC-4302A 

X-196 
8X-321 

X-714 
8X-794 

Miscellaneous Parts 

1 
1 
4 
4 
1 
1 

Head Band Assembly 
TWO CHARGE REGULATOR 
#10 Lock Washer 
#l0-32x5/16 Rd. Hd. Screw 
#10-32xl l/2 Rd. Hd. Screw 
#10-32 Square Nut 
l 2 3 4 5 

(Issued 6-29-39) 

Service BRUSH SET GDF-20128. 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly 
No. 

GCS-4804A 
GCS-4804B 
GCS-4804C 

UNIT 
GCS-4804A B c 

Drive 
Pulley 

SP-246 
SP-253 
SP-254 

APPLICATION 
Reo 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment I< Parts Lists Binder 



4·W-6, 

".w:;;;u 
61C-•IR 

�. 

ro IN, 
WN 

C.AL· 44 

� 
� 

� 
GC3·1001JA 

(j) 
() 
(/') 

I 

� 
CD 
0 
� 

� 
... m 

() 

(j) 
m 
z 
m 

� 
;:c 

r­
r 
c 
(/') 
-I 

� 
-

0 
z 


